VANMAR PARTS CATALOG

Published 2008/9 (Sep.)

0CR10-G42600



How to read this Parts Catalog.

1.-Parts mentioned in Parts Catalog may not necessarily be standard equipping parts
2.-Parts change may be made without prior notice.
3.-Form of this Parts Catalog.

YOOF2161 29. FUEL INJECTION PUMP(W/BOOST) JH—DT (D)=4JH-DTZA
B=4JH-DTZ (E)=4JH-DTZ
Q®\ (CX4JH-DTZP (F)=
N e h ped
REF. LEV. PARTS NO. /@ION WY © @ ® @ ']

B

1 1 729595— FUEL INJECTION PUMP M1 11

@\ 1-1 ~51391 FUEL INJECTION PUMP 1T 1 1 11
3

e ®

0185)  (B=E00200)

2 26022-060162 SCREW M 6X 16 9 9 9
\ 3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 K
(A=E00156)  (B=E00156)  (C=E00156) =E00156) (E=E00156)

4 2 129470-51040 CAMSHFT 11 1 11
5 2 122710-51050 BE ROLLER 2 2 2 2 2
6 2 129470-50160 ETAINER 111 1 1
W
0O0ST COMPEMSATOR TYPE.
OPTIONAL PART. TO E/#00155
(4JH-DT,4JH-DT2)
@ Ref. No.
The Ref. No. in the list may not be accord with the Ref. No. on illustration.
(Ex.) Nustration No. List head No.
1 1 (Befor change) —_— llz] (After change)

When interchangeable symbol N, R, and K, illustrations for new parts are sometimes omitted.

@ Lev.(Level)
Indication and Meaning of Level ) ) o
Level Hereunder is given the relation among the number of number (1,2,3) the level and the nominal parent—child relationship.

1 —- Parent parts (Assembly parts)
2 ——— Child pats included in ” 1 ” (Semi—Assembly parts, component parts of Assembly parts.)
33— Child pats included in ” 2 ”, Grand—child parts in terms of 7 1 ”.

(Compormnent parts of Semi- Assembly parts.)
Note) A parts of non- sale parts are illustlated but not listed.

® Change Mark

Change Mark "I" is given to the part for which a desigh change was made at this time.
The design change was not shown in the last published Parts Catalog.

@ Interchangeability Mark
In the case where a part change took place,one of the following interchangeability marks is indicated for that part.

Symbol| interchangeability Contents note

Oud +-e New | New Part is interchangeable for Old Part but not interchangeable conversely.

Oud $ New | New Part is not interchangeable for Old Part but interchangeable conversely.
Oid :8: New | New Part is interchangeable for Old Part and vice versa.

old 3&: New | New Partis not interchangeable for Old Part and vice versa.

Part newly added.

Part discontinued.

Not interchangeable single part but interchangeable by set of the related parts.
Changed only in quantity used.

XIMiN|[S|n|DIO|2

® Effective Machine No.

When a part is changed,Effective Machine No. of a Model for which the part is applicable is indication
in each column of (A)- (F).

Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. M Machine No.
D Drive No. T Tractor No.
E Engine No. Notet) 3% Date

Note1) Date may follow the symbol in some cases. (Ex.) 3% 1996.01
Note2) As far as engine models shown by "XXX" are concemed, the modification of the parts could not be
predicted or the engine models themselves could not be identified.
Note3) (A=E/#00185) means that the design change on the part has been effective for the model at the
column (A)(in this case, for 4JH- DT) on and from E/#(Engine Serial Number) 00185,
® Remarks Mark
Figures or alphabets (Symbols) are entered in the remark column.

The comments(remarks)on the pertinent parts are indicated in the lower part of the list by the same symbols
as those stated above.




i UL ®» K

1. EARX—Y B 7 &, 3JH2-E, 3JH2-BED = ¥ ¥ B tf, KM3A,KBW10E®D

b s
WEYGERERBAL TVE T,
N—=YHxnoFNo 000Y00R4260

® T ®m # 1993% 6A
2. BEZHRUCBEI—F, BHYSEH

BELIHN BEao— N U TR 1% B B 2 R W E
3JH2S-BE 2. 33
3JH2G-BE KM3A 2. 64
3JH26G-BE 3.21
3J023-F 0291704 2. 14
3J026-E KBWI1OE 2. 45
3JH2GG-E 2. 83

3. HERiEaE DVRVARY) w I xa—Ly)LN—

B, BB, AF2 Vv r2xa— Lo A N—%HBL ET,
HRES 977620-10070 1L (EHEA D) .
977620-40070 4L (A D)
977620-30071 A7V — (1&K)

PREFACE

1. This parts catalog develops Model 3JH2-E, 3JH2-BE engine &

Model KM3A,KBWIOE marine gear.
Issue No. :000Y00R4260

Date of Issue :June, 1993
2 . Model, Mode!l code & clutch

Model Mode!l code Clutch Reduction ratio
3JH2S-BE ‘ 2.33
3JH2G-BE KM34 2.64
3JH2GG-BE 3.21
3JH2S-E 4291704 2. 14
3JH2G-E KBW10E 2. 45
3JH2GG-E 2.83
3. Engine painting color +------- Urethane metallic echol silver.
Replecement parts painted in metallic echol silver are supplied.
Parts No. 977620-10070 12 (can)

977620-40070 49 (can)
977620-30071 Spray (one)



KM3A H2iALX
SECTIONAL VIEW

5
FaInAVIY 1
MIDDLE SHAFT f

_ 5 .
’ ; VeYanynF
/ CONTROL DEVICE
[ ~ ‘ (Fooe.  |rmcis Q)
i / ‘ gE‘tn eatid SAE_20/30 -l
01 QTY, | TR
NO, i N
= ; L oy ery S
= Zanyuanyvy J/ It _O3aea [varan | £ |
INPUT_SHAFT b P s
< H i
AZUI : " ¥
VIEWED FROM A ' ¢ ' x 3
A _ VIEWED FROM A y i
N, N " ‘ ? ] |
/ ] Al
] - - 1 > o % « A
—_ )\ \ex AR
N\ i /

- avabyy
QUTPUT SHAFT




KBWI0-E #>x>X

I\ _an  ~

SECTIONAL VIEW

Zaoussys
INPUT_SHAFT

A

I~

YavyadIy
OUTPUT SHAFT

Faohvvy
MIDDLE SHAFT
Ji N
I

AUz N
VIEWED FROM A

UoJagyvoF
CONTROL _DEVICE



Fig.No.

3JH2E/BE

NN N RN NNNDNNNDNIERERER R R B B R pop
© ® N 0 O~ W NP O © 0N O oM WN P O

© ® N O A W N P

GROUP NAME

. CYLINDER BLOCK
. GEAR HOUSING
. FLYWHEEL HOUSING&LUB.OIL SUMP

LABEL

. ENGINE BRACKET

. CYLINDER HEAD

. BONNET

. SUCTION MANIFOLD

. CAMSHAFT & DRIVING GEAR

. CRANKSHAFT & PISTON

. LUB. OIL SYSTEM

. LUB.OIL COOLER

. LUB. OIL LINE

. COOLING SEA WATER SYSTEM

. COOLING FRESH WATER SYSTEM
. COOLING FRESH WATER COOLER
. FUEL INJECTION PUMP

. FUEL FEED PUMP

. FUEL INJECTION LINE & INJECTIO
. TIMER

. FUEL LINE

. GOVERNOR

. ENGINE STOP DEVICE

. SPEED REMOTE CONTROL DEVICE
. STARTING MOTOR

. GENERATOR

. WIRE HARNESS

. TOOL

. CLUTCH

CONTENTS

Fig.No.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.

GROUP NAME
GENERATOR(OPTIONAL)

MIXING ELBOW(OPTIONAL)
OIL SUC./DRAIN & BILGE PUMP(OP
OIL SUC./DRAIN & BILGE PUMP(OP
SEA WATER STRAINER(OPTIONAL)
FUEL TANK(OPTIONAL)

ENGINE STOP DEVICE(OPTIONAL)
SENSOR(OPTIONAL)

REMOTE CONTROL DEVICE(OP)
PANEL(B TYPE)(OPTIONAL)
PANEL(C TYPE)(OPTIONAL)
REPAIR SET(OPTIONAL)
GASKET SET(OPTIONAL)
CLUTCH HOUSING

INPUT SHAFT & SURPORT SHAFT
OUTPUT SHAFT

REMOTE CONTROL DEVICE
REMOTE CONTROL PASSIVE UNIT
CLUTCH HOUSING

INPUT SHAFT & SURPORT SHAFT
OUTPUT SHAFT

REMOTE CONTROL DEVICE
TOOL(OPTIONAL)

MODEL : 3JH2E/BE
PC NO : 0CR10-G42600



0CR10-G42600 0CR10-G42600 1 CYLINDER BLOCK

Fig.1. CYLINDER BLOCK (=sarze o
©¢= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
'I yyrg7avy (A) (B) () (D) (E) (A
Fig. CYLINDER BLOCK 1 1 729171-01560 BLOCK ASSY, CYLINDER 11
4 3  119600-01050 PLUG PT1/4 3 3
5 3  171051-01921 PLUG 11
6 3 23871-010000 PLUG PT1/8,SCREW 1 1
7 3 27225-100140  PLUG 10X14 11
8 3 27231-500000  PLUG 50 11
24 9 3 27241-120000 PLUG 12 2 2
3] 1inc(1)~22 10 3 27241-300000 PLUG 30 6 6
32 11 2 129150-02020  BOLT, METAL CAP 8 8
14 2 129150-02800  MAIN METAL 4 4
22—0] i 17 2 129150-02930  METAL, THRUST 2 2
l o) 20 2 129795-02411  BUSH, CAMSHAFT 1 1
( ) < oQ)g _/ 10 21 2 129795-01950  PIPE, KNOCK L=18 2 2
EAAf i 'S»lgg D ‘e oz)Q)/ 5 22 2 22351-060012  SPRING PIN 6X12 2 2
"N ) : @ LTSN /® 23 1 129150-01200  STUD, CYL. HEAD 14 14
10 T ! - @cf 24 1 129171-01330  GASKET, CYL. HEAD 1 1 3
4_/@445\/ i N = 25 1 128371-01800 COCK ASSY 1/4 11
S ‘ v e 26 1 124460-77680  RETAINER 11
, \ @Q} . * 1 27 1 23061-070300 PIPE 7X 300 1 1
A/ 20 28 1 26106-080162 BOLT M 8X 16 PLATED 2 2
, . 2 29 1 129150-02870  MAIN METAL US=0.25 4 4 1
i o O L [ 28 30 1 129150-02940  METAL,THRUST.25(4PIE 2 2 2
s/ < 31 1 129171-01320  GASKET, CYL. HEAD 1 1 4
/Y 1.* ol 32 1  129171-01340  GASKET, CYL. HEAD 11 4
RN 33 1  23414-080000 GASKET 8, ROUND 3 3
' ,"\f’ 9 REFER TO FIG.9 34 1 26106-080122 BOLT M 8X 12 PLATED 3 3
i ’
17
30
: m
11
Remarks
1) UNDER SIZED METAL(0.25)
2) OVER SIZED METAL(0.25)
3) STANDARD
4) ADJUSTMENT N:Old #25 New, Q:0ld 55 New, R:Old £=5 New, S:0ld a5 New, W:Add, ZDiscontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 2 GEAR HOUSING

H (A)=3JH2E (D)=
Fig.2. GEAR HOUSING (aanze or
(©)= (F=
KA —2 REF. LEV. PARTSNO. DESCRIPTION QTY |
. - A (B (©) () () (F)
Fig. 2 GEAR HOUSING 1 1 129470-01501  CASE, GEAR 101
2 1 129470-01510  GASKET 101
3 1 129100-01520  FLANGE,GEAR HOUSING 11
4 1 129470-01531  GASKET 1 1
5 1 121023-01550 COVER, BLIND 11
6 1 129470-01550  O-RING 2 2
7 1 121450-01560 STUD M 8X 22 3 3
8 1  124160-01751 COVER,FILLER 11
9 1 129795-01800  SEAL, OIL 11
10 1 23414-080000 GASKET 8, ROUND 4 4
REFER TO FIG.| 4 |11 1 24311-000320  O-RING 1A P-32.0 11
12 1 24341-000260  O-RING 1A S-26.0 11
13 1  26106-060162 BOLT M 6X 16 PLATED 2 2
14 1 26106-080162 BOLT M 8X 16 PLATED 3 3
15 1 26106-080452  BOLT M 8X 45 PLATED 6 6
16 1 26106-080552  BOLT M 8X 55 PLATED 3 3
17 1 26106-080852 BOLT M 8X 85 PLATED 4 4
18 1  26216-080182  STUD M 8X 18 PLATED 11
19 1 26366-080002 NUTM8 3 3
20 1 129795-01950  PIPE, KNOCK L=18 2 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 3 FLYWHEEL HOUSING&LUB.OIL SUMP

Fig.3. FLYWHEEL HOUSING&LUB.OIL SUMP (@=sdtizae -
©)= (F)=
ISARANINTI T & T4 REF. LEV. PARTSNO. DESCRIPTION w ® (C()?‘T\((D) ©® © I

Fig. FLYWHEEL HOUSING & LUB.OIL SUMP

1 1  129171-01600  HOUSING, FLYWHEEL 1 1
2 1 129470-01620  GASKET 101
3 1 129795-01780  SEAL, OIL 11
4 1 26106-100302  BOLT M10X 30 PLATED 6 6
5 1 129170-01701  OIL PAN 11
6 1 129171-01710  BRACKET 2 2
7 1 129108-01750  GASKET 11
| 71 1 129150-01750  GASKET 101 F
(A=E/#02777) (B=E/#02781)
8 1 26106-080252  BOLT M 8X 25 PLATED 10 10
9 1 26106-080252  BOLT M 8X 25 PLATED 6 6
10 1 26106-080252 BOLT M 8X 25 PLATED 4 4
_ 11 1  26106-080402  BOLT M 8X 40 PLATED 4 4
REFER TO Fig. 12 1 26106-100252 BOLT M10X 25 PLATED 4 4
13 1 23871-030000 PLUG PT3/8,SCREW 11
14 1 23871-030000 PLUG PT3/8,SCREW 11
15 1 23887-160002  PLUG 16,HEX. 101 w

(A=FROM 1ST) (B=FROM 1ST)

16 1 23414-160021 GASKET 16 1 1
(A=FROM 1ST) (B=FROM 1ST)

| 17 1 129470-35040 GASKET 1 1
(A=E/#02777) (B=E/#02781)

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.7 IS
REF.NO.7-1 & 17. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G42600 0CR10-G42600 4. | ABEL

1 A)=3JH2E D)=
Fig.4. LABEL (aanze or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
4 %*ﬁ A (B (©) () () (F)
H 1 1 135665-07210  LABEL 101
Fig. LABEL 2 1 129198-07350  LABEL 101
3 1 126630-07370  LABEL 11
4 1 123682-07850  LABEL 1 1
5 1 102210-07990  RIVET 4 4
6 1 177088-02430  LABEL 11
7 1 177075-02550  LABEL 1
I 9 1 129170-07500 LABEL,BSO 11 w
(A=E00613) (B=E00611)
I 91 1 129170-07501  LABEL 11 S
(A=E01658) (B=E01659)

AN

iE ®
CAUTION

' —————

-3 —

~
son -

3
@ i LS Do U

YANMAR OIESEL ENGNE CO LIT

R <4map-F|—6

BSO.EXHAUST GAS TYPE TEST @
ENGINE FAMILY -

cermiFicaTion NofBMiA ]

NEEEELEBRTCT.

PART HAS BEEN CHANGED.

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 5 ENGINE BRACKET

1 A)=3JH2E D)=
Fig.5. ENGINE BRACKET (aanze or
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION w ® (C()?‘T\((D) ©® © |
-~ — ~ 3
Fi g —E?Nerﬁ\l-]E- {BE ZC7K E'lf: 1 1 129171-08100 FOOT 1 1
. 2 1 129171-08110 FOOT 1 1
3 1  26106-100202  BOLT M10X 20 PLATED 8 8
4 1 26116-120302  BOLT M12X 30 PLATED 4 4
5 1 129470-08110 BRACKET 1 1
6 1 129470-08120 BRACKET 1 1
7 1 124772-08341  MOUNTING, FLEXIBLE 2 2
8 1 121370-08351  MOUNTING, FLEXIBLE 2 2
9 1 129470-08350  MOUNTING, FLEXIBLE 2 2

REFER TO FIG.3

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 5, CYLINDER HEAD

1 A)=3JH2E D)=
Fig.6. CYLINDER HEAD (=sarze o
(©)= (F=
R . . REF. LEV. PARTS NO. DESCRIPTION QTY |
6 ) 4Ay R A B () DO () (A
Fig. CYLINDER HEAD 1 1 729198-11700  HEAD ASSY, CYLINDER 1 1
5 3 129470-11850  SEAT, VALVE 3 3
27inc.28~38 6 3 129470-11090  SEAT, VALVE (EXH 3 3
9 3 121850-11860  PLUG PT1/4 2 2
10 3 23871-030000 PLUG PT3/8,SCREW 3 3
11 3 27241-220000 PLUG 22 3 3
12 3 27241-400000 PLUG 40 2 2
13 3 26216-060202  STUD M 6X 20 PLATED 6 6
14 2 129100-11100  VALVE, INTAKE 3 3
15 2 129100-11110  VALVE, EXHAUST 3 3
16 2 129795-11120  SPRING, VALVE 6 6
17 2 129795-11180  RETAINER, SPRING 6 6
18 2 103338-11190 COTTER 8 12 12
19 2 121400-11340  SEAL, VALVE STEM 3 3
20 2 124460-11340  SEAL, VALVE STEM 3 3
21 2 104511-11370  CAP, VALVE 6 6
22 2 26216-081002  STUD M 8X100 PLATED 2 2
23 2 26367-060002 NUT M6 6 6
24 1 119625-11870 PROTECTOR, NOZZLE 3 3
25 1 119625-11900 RETAINER 3 3
26 1 119625-11880  SEAT, NOZZLE 3 3
27 1 129155-11241  SHAFT ASSY, ROCKER 11
28 2 129150-11290  SHAFT, ROCKER ARM 11
30 3 27241-100000 PLUG 10 2 2
31 2 129155-11260 SUPPORT, ROCKER ARM 2 2
32 2 129155-11270  SUPPORT, ROCKER ARM 2 2
33 2 129150-11280  SPRING 3 3
34 2 729402-11650 ARM ASSY, ROCKER 6 6
36 3 129150-11230  SCREW, VALVE 6 6
37 3 129150-11750  NUT M8XP1.0 6 6
| 38 2 26226-080182  STUD M 8X 18 PLATED 3 3
39 1  26106-080252  BOLT M 8X 25 PLATED 2 2
40 1 26106-080502 BOLT M 8X 50 PLATED 6 6
41 1 129171-07900 RETAINER 2 2
42 1 26106-080142  BOLT 8X 14 PLATED 2 2
43 1  26106-080222  BOLT M 8X 22 PLATED 2 2
44 1 127610-03150 SPACER 2 2
45 1 120130-11860  GUIDE, VALVE 3 3
46 1 129150-11810  GUIDE, VALVE 3 3
44
Remarks Yes No Yes No
(1) REPAIR PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 OCR10-G42600 7. BONNET

FagkHfLy
SUCTION SILENCER

i A)=3JH2E D)=
Fig.7. BONNET (aanze or
©= (F)=
A REF. LEV. PARTSNO. DESCRIPTION QTY [
D VA @ B © O E &
Fig. 7 BONNET 1 1 729171-11520  BONNET ASSY, HEAD 11
' 3 2 129150-11310  GASKET, BONNET 11
4 2 129170-03030 _ BRACKET 11
$ehrs fousia 5 2 12947003010 COVER, BREATHER 11
6 2 24341000500  O-RING 1A S-50.0 11
7 2 26106-080202  BOLT M 8X 20 PLATED 11
8 2 26106-080402  BOLT M 8X 40 PLATED 101
Tine(M~ 8 9 1 124160-01751  COVER,FILLER 101
|10 1 24311-000320 _ O-RING 1A P-32.0 11
11 1 124160-11360  KNOB 3 3
12 1 24311-000120  O-RING 1A P 12.0 3 3
13 1 129171-03090 __ PIPE, BREATHER 11
14 1 129301-03660  CLAMP 16 11
15 1 129410-03990  CLAMP 22 11
16 1 129150-01881 _ GASKET, (NON ASB.) 22
17 1 26106-080162  BOLT M 8X 16 PLATED 3 3
18 1 129171-11320  COVER, BONNET 11
19 1 12917111330 _ PACKING, COVER 11
20 1  26106-080142  BOLT 8X 14 PLATED 2 2
21 1 129170-03040  JOINT 11
22 1 129170-03120 _ JOINT 11
23 1 129170-03130  JOINT 101
24 1 129301-03660  CLAMP 16 2 2
1 11

N
a1

26216-080222 STUD M 8X 22 PLATED

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 8 SUCTION MANIFOLD

Fig.8. SUCTION MANIFOLD e-sae o
(©)= (F)=
'Y
. 4__ T T 'y F REF. LEV. PARTS NO. DESCRIPTION ® @ (C()? 0 ©® @ |
Fig. SUCTION MANIFOLD 1 1 129170-12100  MANIFOLD 11
2 1 129150-12111 GASKET, (NON-ASB.) 1 1
3 1 26106-080252 BOLT M 8X 25 PLATED 3 3
4 1 26106-080352 BOLT M 8X 35 PLATED 1 1
5 1  23000-054000 CLAMP 54 1 1
6 1  129470-77590 GASKET, (NON-ASB.) 2 2
7 1 129470-12210  JOINT ASSY 1 1
9 2 23871-010000 PLUG PT1/8,SCREW 1 1
REFER TO FIG.6 10 1 129570-12300 SILENCER, INTAKE 1 1
11 1 129170-12580 SPACER 1 1
12 1 26106-080402 BOLT M 8X 40 PLATED 4 4
13 1 129100-77500 HEATER, AIR 1 1 1
14 1 129100-77510 GASKET, AIR HEATER 1 1 1
15 1 26106-080402 BOLT M 8X 40 PLATED 4 4 1
| 16 1 129400-77501  AIR HEATER 1 1 w 2
(A=E01012) (B=E01011)
*7ar
OPTIONAL
15 13 14 ﬁ 2
& 3
Remarks
(1) OPTIONAL
(2) OPTIONAL:2 POLE TYPE N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 OCR10-G42600 9 CAMSHAFT & DRIVING GEAR

Fig.9. CAMSHAFT & DRIVING GEAR (A)=alkize ©=
(B)=3JH2BE (E)=
©= (F=
. . REF. LEV. PARTSNO. DESCRIPTION QTY I
_ IS VAR YANE R (A | (© () € @
Fig. CAMSHAFT & DRIVING GEAR 1 1 129129-14580  CAMSHAFT ASSY 11
. 2 2 129150-02450  METAL,THRUST(CAM 1 1
: 4 2 129150-14101  GEAR, CAMSHAFT 1 1
\ REFER TO FIG.1 5 2 22512-070140 KEY 7X 14 1 1
- 6 1 26106-080452  BOLT M 8X 45 PLATED 2 2
7 1 129150-14200  TAPPET 6 6
8 1 119171-14400 PUSH ROD 6 6
9 1 129150-25020  RETAINER 1 1
10 1 129150-25052  SHAFT, IDLE 11
11 1 129573-25100 GEAR ASSY, IDLE 1 1
14 1 129573-25090  BUSH, IDLE GEAR 1 1
(]
REFER TO FIG.|
6L
REFER TO FIG. | f
Remarks Yes No Yes No
(1) REPAIR PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 10, CRANKSHAFT & PISTON

1 A)=3JH2E D)=
Fig.10. CRANKSHAFT & PISTON (aanze or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
1 25098 IN & EANY @ B © O E ©
Fig. CRANKSHAFT & PISTON 1 1 129170-21001  CRANKSHAFT ASSY 101
3 2 129150-21200 GEAR, CRANKSHAFT 101
4 2 22512-070140 KEY 7X 14 11
6 1 129171-21650  V-PULLEY 11
7 1 129795-21661  WASHER 1 1
8 1 121850-21680 BOLT, V-PULLEY 11
9 1 121111-21501  BOLT, FLYWHEEL 6 6
10 1 129171-21590  FLYWHEEL W/GEAR 11
| 10-1 1 129170-21580  FLYWHEEL ASSY 11 N
(A=E00535) (B=E00526)
| 10-2 1 129170-21581  FLYWHEEL ASSY 11 S
(A=E01658) (B=E01659)
12 2 104211-21600 GEAR, RING 11
13 1 22312-080160 PARALLEL PIN 8X 16 101
14 1 22512-070160 KEY 7X 16 11
15 1 129170-21650  PULLY 101
16 1 129402-22090  PISTON W/RINGS 3 3
18 2 729120-22500  RING SET 3 3
22 1 129150-22300  PIN, PISTON(D26,L66) 3 3
23 1 121100-22400  CIRCLIP 6 6
| 24 1 729402-23100 ROD ASSY, CONNECTING 3 3
I 27 2 121550-23200 BOLT, CONNECTING ROD 6 6
| 28 2 129150-23600  METAL, CRANKPIN 3 3
30 1 129150-23610  METAL.PIN US=0.25 3 3 1
31 1 729402-22910  PISTON W/RING 0S=.25 3 3 2
33 2 729120-22950  RING SET 0.5=0.25 3 3 2
37 1 129402-22920  PISTON W/RING 0S=0.5 3 3 4
39 2 129402-22970  RING SET 0.5=0.5 3 3 4
(AT 43 1 129100-23910  BUSH, PISTON PIN 3 3 5

AR
ENBOSSED MARK
B634

NESEEE LW TY.
ART HAS BEEN CHANGED.

Remarks

(1)UNDER SIZE(U.S=0.25)PART.
(2)OVER SIZE(0.S=0.25)PART.
(3)OPTIONAL.

(4)OVER SIZE(0.S=0.5)PART.

(5)REPAIR PART. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G42600 OCR10-G42600 11, LUB. OIL SYSTEM

1 A)=3JH2E D)=

Fig.11. LUB. OIL SYSTEM y-amze o

©)= (F)=

. REF. LEV. PARTSNO. DESCRIPTION QTY |
1 E)‘E‘J\EH‘\/ AT L 1 1 129470-32000 PUMP ASSY, LUB. OIL (?) (?) @080
Fig. LUB.OIL SYSTEM 2 1 129150-32020  GASKET, L.O. PUMP 1 1
» 3 1  26450-060252  BOLT M 6X 25 4 4
4 1 129301-34830 SPACER 1 1
5 1  129473-34850 LEVEL GAUGE 11
6 1 129171-34880  GUIDE, DIPSTICK 11
7 2 129171-34860  GUIDE, DIPSTICK 1 1
8 2 129590-34870  SPRING WASHER 8 1 1
9 1 104214-39720  BOLT, PIPE JOINT 1 1
10 1 22217-080000 SPRING WASHER 8 1 1
11 1 22217-100000  SPRING WASHER 10 1 1
12 1 23414-160000  GASKET 16, ROUND 2 2
REFER TO Fig. 24 13 1 26106-080162 BOLT M 8X 16 PLATED 1 1
14 1 26106-100252  BOLT M10X 25 PLATED 1 1
REFER 7O Fig.) 15 1 26366-080002 NUTM 8 2 2
16 1 26106-080122 BOLT M 8X 12 PLATED 1 1
17 1 129470-35040 GASKET 11
18 1 129473-35090  PIPE 11
| 181 1 129473-35091  PIPE ASSY, OIL INLET 1 1 N
(A=E/#02777) (B=E/#02781)

22 1 22217-080000 SPRING WASHER 8 11
23 1 26106-080142 BOLT 8X 14 PLATED 1 1
24 1 26106-080352 BOLT M 8X 35 PLATED 2 2
25 1 129470-35101  BRACKET ASSY, FILTER 1 1
26 2 129470-35131 BRACKET SET 1 1
28 3 23871-020000 PLUG PT1/4,SCREW 1 1
29 2 129100-35140 STUD 11
AANIN 30 2 121850-35200  SHIM SET 1 1
LUB. OIL SUMP 31 2 124223-35510  RETAINER 101
32 2 121850-35520  SPRING, VALVE 11
33 2 121850-35531  VALVE 1 1
34 2 23414-180000 GASKET 18, ROUND 11
35 1 129470-35121  GASKET 11
36 1 119305-35150  FILTER, LUB. OIL 1 1
37 1  26106-080202 BOLT M 8X 20 PLATED 1 1
38 1 26106-080552 BOLT M 8X 55 PLATED 2 2

-~C

No. 25 RHUNo. 26H0534%88%F7.
nc.26 ~ 34

~

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 12 | UB.OIL COOLER

H (A)=3JH2E (D)=
Fig.12. LUB.OIL COOLER (aanze or
(©)= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

129170-33000 COOLER ASSY, LUB.OIL
129470-33550 SEAT, RUBBER
129470-33510 RETAINER

X l LOZ—5 A ® (© (O € F
Fig. & LUB. OIL COOLER

[N F AN
Pk N e
N [P e

26106-080162 BOLT M 8X 16 PLATED

REFER TO FIG.3

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 13, | UB. OIL LINE

23414-080000 GASKET 8, ROUND

129170-39300 PIPE, LUB OIL
23341-150000 PIPE JOINT 15

Fig.13. LUB. OIL LINE (=sze ©-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
° ° A (B (©) () () (F)
VAN

Fi l 3 LO ’f 7 1 1  124160-39140  BOLT 10, PIPE JOINT 101
Ig. LUB. OIL LINE 2 1 129470-39201  PIPE, LUB OIL 101
4 2 23341-150000  PIPE JOINT 15 2 2
5 1 129150-39450  PIPE ASSY, LUB. OIL 11
9 1 124550-59820  BOLT 8, PIPE JOINT 11
10 1  23414-100000 GASKET 10, ROUND 2 2
11 1 23414-200000 GASKET 20, ROUND 8 8
12 1 23857-150000  JOINT BOLT 15 4 4
1 2 2
1 11
2 2 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600

Fig.14. COOLING SEA WATER SYSTEM

~ '|4 CWIZXFL(h4XA)
Fig. COOLING SEA WATER SYSTEM

REFER TO FIG.16

csre 1o r0.167 B D

OCR10-G42600 14, COOLING SEA WATER SYSTEM

N

34

FFa
OPTIONAL

G

36

*7ar
OPTIONAL

(A)=3JH2E (D)=
(B)=3JH2BE (E)=
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B € O E ¢

1 1 129573-42500 PUMP ASSY. 1 1

3 2 129470-42520 COVER 1 1

4 2 129470-42530 IMPELLER 1 1

5 2 129573-42540 PLATE 1 1

6 2 129470-42550 SHAFT 1 1

7 2  129795-42670 SEAL 1 1

8 3  145410-46190 CIRCLIP 1 1

9 2 22252-000420 CIRCLIP 42 1 1

10 2  24101-063024 BALL BEARING 1 1

11 2 24101-062024 BALL BEARING 1 1

12 2 24421-203508 SEAL, OIL 1 1

13 2  24311-000150 O-RING 1A P-15.0 1 1

14 2 129470-42700 GEAR 1 1

15 2 24341-000600 O-RING 1A S-60.0 1 1

16 2  26203-060102 BOLT M 6X 10 4 4

17 1 129150-01881 GASKET, (NON ASB.) 1 1

18 1 26106-080162 BOLT M 8X 16 PLATED 3 3

19 1 26366-080002 NUT M 8 1 1

20 1 128695-44090 PEACOCK 1 1

21 1 129170-49010 PIPE, C. SEA WATER 1 1

22 1 129470-49040 PIPE (D), C. WATER 1 1

23 1 129470-49110 JOINT 25X55 1 1

24 1 124460-77680 RETAINER 1 1

25 1 23000-035000 CLAMP 35 2 2

26 1 23000-035000 CLAMP 35 6 6

27 1 23061-070300 PIPE 7X 300 1 1

28 1 26106-080252 BOLT M 8X 25 PLATED 1 1

29 1 127610-03150 SPACER 1 1

30 1 129170-49240 PIPE,C,SEA WATER 1 1

31 1 129170-49050 PIPE, COOLING WATER 1 1

32 1  43530-500570 JOINT 1 1

33 1 43662-025030 COCK ASSY, SEA WATER 1 1

34 1  129490-49070 JOINT 1 1

35 1  129171-49900 JOINT, RUBBER 1 1

36 1 23000-035000 CLAMP 35 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 15 COOLING FRESH WATER SYSTEM

Fig.15. COOLING FRESH WATER SYSTEM (aanze o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
_ ‘! CWIRF 4 (E4XS) AW B © O E ®
Fig. COOLING FRESH WATER SYSTEM 1 1 129470-42001  PUMP ASSY, C.F.WATER 101
2 2 129150-42320 O-RING 101
3 1 129150-42020  GASKET, C.W. PUMP 11
4 1 129550-42350  V-PULLEY(D=120) 11
5 1 129156-44760  WASHER 11
6 1 22217-080000  SPRING WASHER 8 11
7 1 171087-42280  V-BELT 11
8 1 26106-060102 BOLT 6X 10 PLATED 4 4
9 1  26106-080552  BOLT M 8X 55 PLATED 2 2
10 1  26106-080552  BOLT M 8X 55 PLATED 11
11 1  26106-080652 BOLT M 8X 65 PLATED 11
12 1 129171-49540 COVER 11
13 1 129470-49550  GASKET, (NON-ASB.) 101
14 1 129470-49801 THERMOSTAT 101
15 1 129470-49810  GASKET, (NON-ASB.) 11
16 1 26106-080252  BOLT M 8X 25 PLATED 2 2
17 1 128695-44090 PEACOCK 11
18 1 129171-49200  JOINT 11
19 1 129470-49220 RETAINER 11
20 1 129470-49240  JOINT 28 11
21 1 129470-49250  PIPE, C. FRESH WATER 11
22 1 129170-49260  JOINT 11
23 1 23000-041000 CLAMP 41 6 6

AR EAREL
CYLINDER BLOCK

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 16, COOLING FRESH WATER COOLER

w
i

23010-013000 CLAMP 13

w
4]

129470-13550 ELBOW, WATER MIXING
129472-18090 GASKET
26703-080002 NUT M 8

w
(o2}

Fig.16. COOLING FRESH WATER COOLER (aanze o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
1 6 tARS 7-7F 1 1 129150-13110  GASKET, EXH.MANIFOLD (?) (?) @080
F'g' COOLING FRESH WATER COOLER 2 1 729171-44500 EXCHANGER ASSY, HEAT 101
3 2 129171-44000 EXCHANGER ASSY, HEAT 11
5 3 104407-44480  JOINT 11
. 6 3 124160-49480  JOINT, PIPE 11
22“ 3~25 7 3 129171-49480  JOINT 11
8 3 23414-170000 GASKET 17, ROUND 11
25 9 3 23894-030002 PLUG G3/8,HEX. 11
\ 10 3 27241-280000 PLUG 28 5 5
/ 11 3 27241-400000 PLUG 40 11
1 3 12 2 129171-44110 CORE ASSY, COOLER 11
35 23 13 2 129171-44440  COVER(A) SIDE 11
- 14 2 129470-44450  COVER (B) 1 1
15 2 129171-44600  FILLER ASSY 101
16 3 129107-44590  CAP, RADIATOR 11
17 2 120445-44640  GASKET 101
18 2 120130-49350 COCK 1/4 11
22 2 128170-13600  STUD 4 4
23 2 24321-000750  O-RING 1A G-75.0 2 2
24 2 26106-080162 BOLT M 8X 16 PLATED 4 4
25 2 26106-080252  BOLT M 8X 25 PLATED 4 4
26 1 22137-080000 WASHER 8, POLISHED 3 3
27 1 23061-120300  PIPE 12X 300 11
28 1 26106-081002  BOLT M 8X100 PLATED 11
29 1  26116-081602 BOLT M 8X160 PLATED 3 3
30 1 26366-080002 NUTM8 2 2
31 1 120445-44530  SUB RESERVOIR ASSY 11
32 1 120445-44540  BRACKET, SUB-TANK 101
33 1 124790-44560  PIPE, C. WATER 101
1 2 2
1 11
1 11
1 4 4

w
J

SN~y ¥

CYLINDER HEAD \REFER TO FIG.6

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600

Fig.17. FUEL INJECTION PUMP

P/C NEWS No:Y0OR4260-5
PUBLISHED:2004/%

O0CR10-G42600 17 FUEL INJECTION PUMP

1B
PREVIOUS

Remarks

(1)FUEL FEED PUMP ASSY(FIG.18) AND
GOVERNOR ASSY(FIG.22) IS

INCORPORATED IN THIS FOEL

INJECTION PUMP ASSY(REF.NO.1)
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.63-1.

(A)=3JH2E D)=
(B)=3JH2BE (E)=
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 1 729170-51300  PUMP ASSY, F.LINJ. 101 1
4 3 129171-51040 CAMSHAFT 101
5 3 122710-51050  BEARING, ROLLER 2 2
6 3 129470-51060 RETAINER 11
7 3 129470-51080  SEAL, OIL 1 1
8 3 122710-51090 KEY 11
9 3 129470-51101  PLUNGER W/BARREL 3 3
12 3 129155-51140  PIN, BARREL LOCKING 3 3
13 3 174307-51170 RETAINER A 3 3
14 3  129155-51180  SPRING SHOE, PLUNGER 3 3
15 3  124950-51190  SPRING, PLUNGER 3 3
16 3 129155-51200 TAPPET ASSY 3 3
17 4 711100-51540 ROLLER ASSY 3 3
23 3 129155-51270  LOCKING, TAPPET 3 3
24 3 129155-51280  O-RING S6 4 4
25 3 129573-51300  VALVE W/SEAT, DELIV. 3 3
28 3 129573-51330  SPRING, DELY. VALVE 3 3
29 3 129573-51340  GUARD, DELY. VALVE 3 3
30 3 124550-51350  GASKET, DELIVERY 3 3
31 3 124550-51370  O-RING, DELIVERY 3 3
32 3 129573-51370  STOPPER, VALVE 3 3
33 3 129155-51380  LOCKING (A) 2 2
34 3 129155-51390  LOCKING (B) 2 2
35 3 129155-51400 DEFLECTOR 11
36 3  129155-51410 CHECK BOLT,DEFLECTOR 1 1
37 3  129155-51420 PLUG (M16) 11
38 3 129155-51450  SHIM SET, ADJUSTING 11
39 3 129155-51500 RACK, CONTROL 101
40 3 26716-060002 NUT6 2 2
41 3 129155-51521  BUSH, RACK 11
42 3 129155-51530  SPACER, AUX. SPRING 1 1
43 3 129155-51540  CIRCLIP 11
44 3  129155-51550  PINION, CONTROL 3 3
45 3 122117-51560  SCREW, PINION 3 3
| 45-1 3 129100-51570 SCREW 3 3 N
(A=*2001.02) (B=*2001.02)
47 3  129155-51570 PLUG (M12) 11
48 3  129155-51580  O-RING 11
49 3 129155-51591  SPRING, RACK 11
| 49-1 3 129190-51590  SPRING, RACK 11 N
(A=*2003.12) (B=*2003.12)
50 3 129155-51600  SHIM PACK 3 3
51 3  129155-51700 COVER, LOWER 101
| 51-1 3 129155-51701  COVER 101 F 2
(A=*2000.01) (B=*2000.01)
52 3 129155-51710  GASKET, LOWER COVER 1 1
| 52-1 3 129155-51711  PACKING 1 1 N
(A=*2000.10) (B=*2000.10)
53 3  129155-51750 COVER, SIDE 1 1
| 531 3 129155-51751  COVER, SIDE 11 F 2

(A=*2000.01) (B=*2000.01)

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes

Yes' Yes'

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600

Fig.17. FUEL INJECTION PUMP

|P/C NEWS No:YOOR4260-5
PUBLISHED:2004/%

O0CR10-G42600 17 FUEL INJECTION PUMP

(A)=3JH2E D)=
(B)=3JH2BE (E)=
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
54 3  129155-51760  GASKET, SIDE COVER 101
| 54-1 3 129155-51761  GASKET 101 N
(A=*2003.10) (B=*2003.10)
55 3 129155-51790  LOCKING, RACK 11
56 3 129156-51910  LABEL, CAUTION 11
57 3 22217-060000 SPRING WASHER 6 2 2
58 3 22351-050010  SPRING PIN 5X10 2 2
59 3 24341-000160 O-RING 1A S-16.0 11
60 3 43400-500490  SEAL WASHER 16S 11
| 60-1 3 22190-160002  SEAL WASHER 16S 11 N
(A=*1993.08) (B=*1993.08)
61 3 26116-050302  BOLT M 5X 30 PLATED 2 2
62 3 129155-51020  STUD, FEED PUMP 2 2
63 3 26022-050102 SCREW M 5X 10 8 8
| 63-1 3 26022-050122 SCREW M 5X 12 8 8 N
(A=*2000.01) (B=*2000.01)
64 3 26022-060162 SCREW M 6X 16 4 4
65 3 22217-050000  SPRING WASHER 5 2 2
66 2 129158-52000  FUEL PUMP ASSY 1 1

1B
PREVIOUS

Remarks

(1)FUEL FEED PUMP ASSY(FIG.18) AND
GOVERNOR ASSY(FIG.22) IS
INCORPORATED IN THIS FOEL

INJECTION PUMP ASSY(REF.NO.1)
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.63-1.

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 18. FUEL FEED PUMP

Fig.18. FUEL FEED PUMP (aanze o-
(©)= (F=
. REF. LEV. PARTSNO. DESCRIPTION w ® (C()?‘T\((D) ©® © |
-~ -~
Fig. ] gggL{FEEg: ;J.MP 1 1 129158-52000 FUEL PUMP ASSY 101
2 2 129158-52100 FEED PUMP ASSY 101
3 3 129158-52010 BODY 11
4 3 129158-52020 DIAPHRAGM 11
: 5 3 129158-52050 BODY 11
REFER TO FiG.17 6 3 129158-52060 COVER 11
7 3 129158-52070  GASKET 11
8 3 129158-52080 SCREW, CROSS 6 6
9 3 129158-52090  CAP 2 2
10 3  129158-52160  SPRING 11
11 3  129158-52250  TAPPET 11
12 3 129158-52260  SPRING 11
13 3 129158-52270  PIN, TAPPET 101
14 3 129158-52350  LEVER, PRIMING 101
15 3 129158-52360  SPRING, RETURN 11
16 3 129158-52370  PIN, PRIMING LEVER 101
17 3 129158-52380  O-RING,PRIMING LEVER 11
18 2 129155-52050  GASKET 11

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 19, FUEL INJECTION LINE & INJECTIO

Fig.19. FUEL INJECTION LINE & INJECTIO (esae o
©¢= (F)=
. s o o N . REF. LEV. PARTSNO. DESCRIPTION QTY |
Fig. FUEL INJECTION LINE & INJECTION » 1 1 729198-53100  VALVE ASSY, F.INJECT 3 3
VALVE 2 2 129470-11920  GASKET 3 3
No. | 3 2 129100-53000 NOZZLE ASSY,F.INJECT 3 3
° 6 2 114250-53080  NUT, NOZZLE CASE 3 3
7 2 129100-53100 HOLDER ASSY, NOZZLE 3 3
10 2 11425053120  SPRING, NOZZLE 3 3
11 2 114250-53130  SEAT, NOZZLE SPRING 3 3
12 2 114250-53140  PLATE, STOP 3 3
13 2 114250-53210  PIN 6 6
REFER TO FIG.6 ] < 14 2 114250-53400  SHIM PACK 3 3
21 1 129150-59120  RETAINER, INJ. PIPE 1 1
24 2 129150-59130 BOLT M 4X 12 2 2
26 1 129100-59810  PIPE, FUEL INJECTION 1 1
30 1 129100-59820  PIPE, FUEL INJECTION 1 1
1 11

REFER TO FIG.6 129100-59830 PIPE, FUEL INJECTION

REFER TO FIG.| 7

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 20. TIMER

Fig.20. TIMER (aanze o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
2L A (B © ® € F)

. 1 1 729499-54100  TIMER ASSY. 1 1
F 'g- 20 T|MER 2 2 129470-54510 GEAR ASSY, TIMER 101
5 2 129499-54550  HUB W/PIN 11
8 2 129470-54650  WEIGHT, TIMER 2 2
9 2 124310-54800 SPRING 2 2
10 2 119620-54900  SHIM SET 11
REFER TO FIG.17 16 2 121850-54900  SHIM SET 2 2
19 2 22242-000320 CIRCLIP 32 11
20 2 124410-54940 PLUG 11
21 2 23414-240031  GASKET 24 11

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 21  EUEL LINE

Fig.21. FUEL LINE (aanze o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
2 FonN1 7 A (B (©) () () (F)
Fig. ll FUEL LINE 1 1 101304-59020  JOINT 12, PIPE 3 3
2 1 129470-59120  PIPE, FUEL 101
3 1 129470-59120  PIPE, FUEL 11
4 1 104200-59170  GASKET 12 1 1
5 1 121750-59890  CLAMP 140 1 1
6 1 23080-013000 CLAMP 13,HOSE 4 4
7 1 23414-120000 GASKET 12, ROUND 5 5
8 1 23857-060000  JOINT BOLT 6,PIPE 3 3
9 1 101304-59020  JOINT 12, PIPE 11
10 1 124066-59100 CLAMP 8 77
11 1 129495-59300 BOLT, PIPE JOINT 11
12 1 129470-59530  JOINT,FUEL RETN.PIPE 11
13 1 129470-59540  PIPE, FUEL OIL 101
14 1 119000-59550  PIPE, FUEL RETURN 2 2
15 1 129470-59560  PIPE, FUEL RETURN 11
16 1 129150-59580  CAP 101
17 1 129100-59951  VALVE ASSY, CHECK 1 1
23 1 23080-013000  CLAMP 13,HOSE 2 2
24 1 23414-080000 GASKET 8, ROUND 1 1
25 1 23414-120000 GASKET 12, ROUND 2 2
26 1 23414-140000  GASKET 14, ROUND 2 2
27 1 26106-080102 BOLT M 8X 10 PLATED 11
28 1 129470-55601  STRAINER ASSY, FUEL 11
30 2 129470-55701  STRAINER ASSY, FUEL 11
31 1 26106-100302 BOLT M10X 30 PLATED 2 2

REFER TO FlG. 17

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 22 GOVERNOR

Fig.22. GOVERNOR (esae o
(©)= (F=
- REF. LEV. PARTSNO. DESCRIPTION QTY |
. 22 HINS ® (® © © E ¢
Fig. GOVERNOR 129171-61000 GOVERNOR

129155-51280 O-RING S6
171487-61011 CASE, GOVERNOR

129155-61050 GASKET, GOV. CASE
129155-61060 COVER, GOVERNOR CASE
129155-61070 GASKET, CASE COVER

129155-61120 LINK L=30(MARK 0

© 0N O JWwNE

1 11
2 2 2
2 11
2 11
2 101
2 11
2 11
linc.2~79 2 129155-61130  LINK L=31(MARK 1 101 1
» 10 2 129155-61140  LINK L=30.5(MARK 05) 11
11 2 129155-61201  WEIGHT ASSY, GOV. 101
15 2 129155-61341  SLEEVE(L=25.5) 11
16 2 129100-61400  SHAFT ASSY, CONTROL 11
19 2 129155-61430  SPACER, SHAFT 11
2 63 23 2 129499-61440  THROTTLE LEVER 101
24 2 129155-61450  BOLT, REVOL. LIMIT 11
6 5 25 2 129155-61450  BOLT, REVOL. LIMIT 101
6 7 26 2 129155-61460  BOLT, IDLE LIMIT 101
@@ 27 2 129155-61470  BOLT, FUEL CONTROL 11
r% q 28 2 129155-61480  SPACER ASSY 2 2
33 2 129155-61490  SHAFT, GOV. LEVER 101
81 787478 27 34 2 129500-61501  LEVER ASSY, GOVERNOR 11
35 3 174307-51700  SHIM SET 2 2
71 23 51 3 26022-060122 SCREW M 6X 12 101
52 2 129155-61540  SHIFTER 11
53 2 129470-61650  SPRING, FUEL CONTROL 11
54 2 129473-61801 LEVER, STOP 11
35 SRy w2 55 2 129155-61810  PIN, STOP LEVER 11
8 56 2 129100-61821  SPRING, RETURN 101
9 57 2 12915561830  O-RING S10 101
66 N0 58 2 129155-61950  BOLT, WASHER BASED 11
M 59 2 124550-66370 LOCK NUT M6 11
, 60 2 119600-66840  NUT, CAP 101
REFER TO FIG.17 61 2 22117-040000 WASHER 4 11
_ 62 2 22272-000040 CIRCLIP E-4 11
63 2 22272-000060 CIRCLIP E- 6 2 2
64 2 22287-120000  WASHER 12 11
3 65 2 22351-030016  SPRING PIN 3X16 11
of 66 2 22372-040000 SNAPPIN 4 2 2
51 67 2 23887-100002  PLUG 10 11
+ 68 2 24311-240100  O-RING 1A P-10A 101
69 2 26022-050102 SCREW M 5X 10 2 2
70 2 26106-060202  BOLT M 6X 20 PLATED 6 6
71 2 26366-080002 NUTMS8 101
REFER TO FIG.17 72 2 26756-060002 LOCK NUT 6 101
73 2 26756-060002 LOCK NUT 6 11
74 2 26776-120002 LOCK NUT M12 PLATED 2 2
75 2 43400-500390  SEAL WASHER 6S 101
76 2 43400-500400  SEAL WASHER 6 2 2
. 77 2 43400-500430  SEAL WASHER 10S 11
1) SELECTIVE PART: CERTAIN THE CLAS 78 2 43400-500450  SEAL WASHER 12S 2 2
-SIFICATION MARK WHEN PLACE YOUR 79 2 26023-050102  SCREW M 5X 10 2 2
ORDER. (REFER TO THE ILLUSTRATION) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



O0CR10-G42600 22 GOVERNOR

0CR10-G42600
Fig.22. GOVERNOR (esae o
(©)= (F=
- REF. LEV. PARTSNO. DESCRIPTION QTY I R
Ei 22 HINS A () (€) O () M
g GOVERNOR 80 1  129100-61730  SPRING 101
81 1 129100-61930  NUT, CAP 101

linc.2~79

»

S

81787478 27

71 23

R
g/" Q\fg ‘kso

LEARY TP
CLASSIFIED MARK

51
1
REFER TO FIG.17
Remarks
1) SELECTIVE PART; CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR
ORDER. (REFER TO THE ILLUSTRATION) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G42600 0CR10-G42600 23 ENGINE STOP DEVICE

Fig.23. ENGINE STOP DEVICE e o
(©)= (F)=
-— . REF. LEV. PARTS NO. DESCRIPTION QTY |
2 Xhor1I9F A (B (© O E @
T 1 1 129590-67310 CLAMP 1 1
F g ENG'NE STOP DEV'CE 2 1  22414-250150 COTTER PIN 2.5X15 1 1
3 1 26116-050142 BOLT M 5X 14 PLATED 1 1
4 1 26756-050002 LOCK NUT M 5 PLATED 1 1
5 1 129470-67550 CABLE (L=4000), STOP 1 1
6 1 129470-67560 CABLE L=7000 1 1
*7Sar
OPTIONAL .
3
REFER TO FIG.17 \$ 1
Remarks
1) OPTIONAL N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 24, SPEED REMOTE CONTROL DEVICE

Fig.24. SPEED REMOTE CONTROL DEVICE (aanze o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
24 RE—KaY bO—LYDF @ ® © © 6

: 1 1 129171-67100 BRACKET 101
F'g‘ SPEED REMOTE CONTROL DEVICE 2 1 129470-67200  RETAINER, JOINT 101
6 2 22242-000100 CIRCLIP 10 11
7 1 22217-050000 SPRING WASHER 5 2 2
8 1 22217-080000  SPRING WASHER 8 2 2
\ 9 1 22414-250150 COTTER PIN 2.5X15 1 1
10 1 23414-080000 GASKET 8, ROUND 11
: 11 1  26106-080122 BOLT M 8X 12 PLATED 2 2
14 12 REFER TO FIG. | 12 1 26106-080252  BOLT M 8X 25 PLATED 11
. 13 1 26366-080002 NUTM8 11
14 1  26557-050122 SCREW M 5X 12 2 2
15 1 26716-050002 NUT M5 2 2
16 1 41710-000410 CLAMP 101
17 1 41701-001720 BRACKET 101

REFER TO FIG.| 7

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 25 STARTING MOTOR

w
o

171008-77750 COVER, M TERMINAL

w
ey

26106-060322 BOLT M 6X 32 PLATED
26106-060402 BOLT M 6X 40 PLATED
124550-77030 COVER, TERMINAL

w W
w N

w
~

26116-120302 BOLT M12X 30 PLATED
123310-77640 SWITCH, BATTERY
22724-800380 SCREW 8X 38

w
a1

Fig.25. STARTING MOTOR (aanze o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
) 25 AE~F4TE-A A (B (©) () () (F)

Fig. STARTING MOTOR 1 1 171008-77010  STARTER 101
2 2 171008-77400  ARMATURE ASSY 101
3 3 171008-77410  BEARING(1) 11
4 3 171008-77420  BEARING(2) 11
5 2 171008-77430  YOKE ASSY 1 1
6 3 171008-77440  COIL ASSY, FIELD 11
7 4 171008-77450 SCREW, POLE CORE SET 4 4
8 4 171008-77460  BRUSH (+) 2 2
9 2 171008-77470  HOLDER ASSY, BRUSH 11
10 3 171008-77480  BRUSH (-) 2 2
11 3  171008-77490  SPRING, BRUSH 4 4
12 2 171008-77500  COVER, REAR 11
13 2 171008-77510  HOUSING ASSY, GEAR 101
14 2 171008-77520  HOUSING, CENTER 101
15 2 171008-77530  SWITCH, MAGNETIC 11
16 2 171008-77540  LEVER SET, SHIFT 101
17 3 171008-77550  LEVER, SHIFT 11
18 3 171008-77560  SPRING 11
19 2 171008-77571  DUST COVER,(NON-ASB. 1 1
20 2 171008-77640  BOLT, THROUGH 2 2
21 2 171008-77650  PINION ASSY 11
22 3 171008-77660  SHAFT, PINION 11
23 3 171008-77670  STOPPER SET, PINION 11
24 4 171008-77680  STOPPER 11
25 4 171008-77690  SPRING,SHAFT RETURN 1 1
26 4 171008-77700  CLIP 11
27 3  171008-77720  CLUTCH ASSY 11
28 4 171008-77730  BALL BEARING (3) 101
29 4 171008-77740  BALL BEARING (4) 101
2 11

2 2 2

2 3 3

1 11

1 2 2

1 11

1 2 2

w
(o2}

Remarks
(1) OPTIONAL N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G42600 0CR10-G42600 26, GENERATOR

1 A)=3JH2E D)=
Fig.26. GENERATOR (esae o
©= (=
.. REF. LEV. PARTSNO. DESCRIPTION QTY I
_ 26 Sxxlb—9 A (B € O € @
Fig. GENERATOR 1 1  129772-77200  GENERATOR(12V-55A) 1 1
2 2 XL15571001 ROTOR ASSY 101
— 3 3 X6201SD BALL BEARING 11
4 2 XL15542001 STATOR ASSY 101
5 2 XL15553002 COVER ASSY, REAR 101
6 3 XL22553012 COVER, REAR 11
7 3 XL1556315 REGULATOR ASSY,BRUSH 101
8 4 XL2255330 BRUSH ASSY 101
9 4 XL12013262 BRUSH 2 2
10 4  XTR1Z63 REGULATOR 101
11 4  XL2251318 CONDENCER ASSY 101
12 4 XL13513134 BOLT M5 2 2
13 3 XL2253320 DIODE ASSY 11
14 2 XL2253400 FRONT COVER ASSY 101
15 3 XL15014042 BEARING RETAINER 11
16 3 X6203BM BALL BEARING 11
17 2 XL22555001 PULLEY ASSY 101
18 2 XL15018015 BOLT, THROUGH 4 4
19 2 XL1501810 NUT ASSY, PULLEY 101
20 2 XL15028001 SCREW ASSY 101
21 1 12947077330 ADJUSTER, BELT 11
22 1 129470-77340  SPACER 101
23 1 22137-080000 WASHER 8, POLISHED 101
24 1 22137-100000  WASHER 10,POLISHED 2 2
25 1 26106-080252  BOLT M 8X 25 PLATED 11
26 1 26116-101202  BOLT M10X120 PLATED 101
27 1 26716-100002  NUT 10 11

REFER TO FIG.15

REFER TO FIG.2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600

Fig.27. WIRE HARNESS

T4 PN—F X
Fig.27 WIRE HARNESS

0CR10-G42600 27 \WIRE HARNESS

¢ KBS
7  WATER THERMOMETER

THERMO S¥

(A)=3JH2E D)=
(B)=3JH2BE (E)=
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 1 129198-77932  HARNESS, WIRE 101
2 1 124770-77940 PROTECTOR 101
3 1 124070-77950  CLAMP, WIRE 11
4 1 22137-080000 WASHER 8, POLISHED 1 1
5 1 22217-080000  SPRING WASHER 8 1 1
6 1 26106-080162 BOLT M 8X 16 PLATED 11
7 1 119171-77701  HARNESS, WIRE(6M 11 1
8 1 127610-77710  HARNESS, WIRE(3.8M) 11 1
9 1 119171-77980  HARNESS, WIRE 11 1
10 1  124617-91850  RELAY 11 1
11 1 129574-77710  HARNESS, WIRE(4M) 11 1
12 1 129574-77720  HARNESS, WIRE(6M) 11 1
I 13 1 129170-77820  WIRE HARNESS 101 w 2
(A=E01012) (B=E01011)
| 14 1 129590-59200 CLAMP 11 2
(A=E01012) (B=E01011)
| 15 1 194555-62750 RUBBER, CUSHION 1 1 2
(A=E01012) (B=E01011)
| 16 1 26106-080202 BOLT M 8X 20 PLATED 1 1 2
(A=E01012) (B=E01011)
|17 1 26716-080002 NUT M8 2 2 2
(A=E01012) (B=E01011)
| 18 1 124770-77940 PROTECTOR 11 w 2
(A=E01012) (B=E01011)
I 19 1 124070-77950 CLAMP, WIRE 11 w 2
(A=E01012) (B=E01011)
I 20 1 22137-080000 WASHER 8, POLISHED 11 w 2
(A=E01012) (B=E01011)
21 1 22217-080000  SPRING WASHER 8 101 w 2

(A=E01012) (B=E01011)

$Fay
OPTIONAL

SE.-.HBREEMLELS,
- MARKED PART IS NEWLY ADDED.

Remarks
(1) OPTIONAL
(2) OPTIONAL:2 POLE TYPE

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600

Fig.28. TOOL
avy
Fig.28 ToOoL
1

0CR10-G42600 28 TOOL

A7ar
OPTIONAL

(A)=3JH2E D)=
(B)=3JH2BE (E)=
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 704507-92100 BOX ASSY, TOOL 101
2 2 104200-92350  DRIVER, SCREW 101
3 2 104200-92600  BOX, TOOL 11
4 2 28110-100130 WRENCH 10X13 1 1
5 2 28110-120140 WRENCH 12X14 11
6 2 28110-170190 WRENCH 17X19 11
7 2 28110-220240  WRENCH 22X24 11
8 1 129470-92300 TOOL ASSY. 11 1
9 2 129470-92310  RETAINER(A,F.L.VALVE 11 1
10 2 129470-92320  RETAINER(B,F.I.VALVE 11 1
11 2 26716-120002  NUT 12 11 1

Remarks
1) OPTIONAL

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 29 CLUTCH

1 A)=3JH2E D)=
Fig.29. CLUTCH (=sarze o
(©)= (F=
55y F REF. LEV. PARTS NO. DESCRIPTION QTY I
Fig. 29 238, ® ® © © E F
1 1 177099-03500  DISK, (NON-ASB.) 1
- 2 1 177070-03520  DISC, DAMPER 1
3 1 128670-81010  CLUTCH ASSY (1=2.14) 1
4 1 129171-81010  CLUTCH ASSY(I=2.33) 1
5 1 129171-81020 CLUTCH ASSY(I=2.64) 1
6 1 128670-81020 CLUTCH ASSY (1=2.83) 1
7 1 129170-81030 CLUTCH ASSY(I=3.21 1
8 1 129171-81070  CLUTCH ASSY (1=2.45) 1
9 1 26013-080142 BOLT M 8X 14 6
10 1  26106-080162 BOLT M 8X 16 PLATED 6
11 1  26106-080252  BOLT M 8X 25 PLATED 6 6
12 1 26226-080222  STUD M 8X 22 PLATED 2 2
13 1 26366-080002 NUTM8 2 2
14 1 129171-86300 BRACKET 1
15 1 22217-050000  SPRING WASHER 5 2
16 1 26106-100162  BOLT M10X 16 PLATED 2
17 1 26557-050122 SCREW M 5X 12 2
18 1 26716-050002 NUT M5 2
KM3A 19 1 41710-000410 CLAMP 1
KBu10-E 20 1 41710-001300  JOINT 1
21 1 177073-03191  FAN 1
22 1 22217-080000 SPRING WASHER 8 6
23 1  26106-080162 BOLT M 8X 16 PLATED 6
24 1 104214-83980  COUPLING (20), SLIT 11 1
25 1  105583-85900 COUPLING 22 1 1 1
26 1  26106-100322  BOLT M10X 32 PLATED 4 4 1
27 1 26450-080282 BOLT M 8X 28 4 4 1
28 1 26706-100002  NUT M10 4 4 1
29 1 26756-080002 LOCK NUT M 8 PLATED 101 1
30 1 48110-028063  COUPLING 28, TAPER 11 1
31 1  48110-032411  SCREW 11 1
32 1  48110-032502 COUPLING,TAPER 30 11 1
27
3
Q ;30
(=)
_ 24 .
25 5’37}6%}1
Remarks . Yes " No . Yes . No 3 N . X .0)"
1) OPTIONAL PART. N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 30, GENERATOR(OPTIONAL)

Fig.30. GENERATOR(OPTIONAL) EQE:;EE gz
©= (F)=
TY
| 30 SrdL—5(£Foay) REF. LEV. PARTS NO. DESCRIPTION o ® (C()? D ® © [
- Fig. GENERATOR(OPTIONAL) 1 1 129470-77200 GENERATOR(12V-80A) 1 1
2 2 XL1805100 ROTOR ASY 101
3 2 XL1801200 STATOR ASY 11
12 4 2 XL1809300 COVER ASSY, REAR 11
15 141332 4 5 3 XL1805301 COVER, REAR 101
6 3 XL1556315 REGULATOR ASSY,BRUSH 11
7 4 XL2255320 DIODE L225-5320 11
8 4 XL1801335 BRUSH 2 2
9 4 XTR1Z63 REGULATOR 11
10 3 XL1808320 DIODE ASY 11
1 3 XL2251318 CONDENCER ASSY 101
12 2 XL23534011  COVER ASSY, FRONT 11
13 3 XL150M14041  RETAINER 1 1
14 3 X6303BM BALL BEARING 63038 101
15 2 XL1805500 PULLEY ASSY 11
16 2 XL18018015  THROUGH BOLT 4 4
17 2 XL1501810 NUT ASSY, PULLEY 101
18 2 X6201INC BALL BEARING 11
19 2 XL15028001  SCREW ASSY 11
20 2 124080-77520  BOLT M5 2 2
21 1 120470-77330  ADJUSTER, BELT 11
22 1  129470-77340  SPACER 11
23 1 22137-080000 WASHER 8, POLISHED 101
24 1 22137-100000 WASHER 10,POLISHED 2 2
25 1  26106-080252 BOLT M 8X 25 PLATED 1 1
26 1 26116-101202  BOLT M10X120 PLATED 101
1 11

N
~

26716-100002 NUT 10

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 371, MIXING ELBOW(OPTIONAL)
Fig.31. MIXING ELBOW(OPTIONAL) (=saze ©-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

129470-13541 ELBOW, WATER MIXING
129472-13560 PLUG PT3/4

: 3 'I XV UTINR(FFTay)
Fig. MIXING ELBOW(OPTIONAL)

129171-49030 PIPE (C), C. WATER
123325-49490 ELBOW
23000-035000 CLAMP 35

A
1
1
129472-18090 GASKET 1
1
1
2
4

~Njo o slw N e
N T = = N [ RS

26703-080002 NUT M 8

REFER TO FIG.]1 6

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 32 OIL SUC./DRAIN & BILGE PUMP(OP

Fig.32. OIL SUC./DRAIN & BILGE PUMP(OP (aarze o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

A ® ©) O E @

977781-00121 PUMP (12V).BILGE
977781-00123 MOTOR ASSY(BILG PUMP
977781-00125 CONTROLLER

-4

X17910000XX STRAINER
X179100100X PIPE ASSY
X0044021509 HOSE A

ASS
MOTOR ASSY

X0044021500 PIPE(B)
X199903800X SCREW KIT
X418500100X IMPELLER SET

© oo N[O AwN R
NN N[NNI N -
PR RRRPRRR PR

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 33, OIL SUC./DRAIN & BILGE PUMP(OP

Fig.33. OIL SUC./DRAIN & BILGE PUMP(OP EQE:ZEE gz
©= )=
TY
. 33 Fo RS ELIRL T (12 V) (T3 ) REF. LEV. PARTS NO. DESCRIPTION o ® (C()? e o |

Fig. ELECTRIC BILGE PUMP(12V) (OPTIONAL) 1 1 977781-00120  PUMP (12V).BILGE 1
2 2 977781-00123 MOTOR ASSY(BILG PUMP 1
3 2 077781-00124  CONTROLLER 1
4 2 X17910001XX  STRAINER 1
5 2 X179100100X  PIPE ASSY 1
6 2 X0044021509  HOSE A 1
7 2 X0044021500  PIPE(B) 1
8 2 X199903800X  SCREW KIT 1
9 2 X418500100X  IMPELLER SET 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 OCR10-G42600 34, SEA WATER STRAINER(OPTIONAL)

Fig.34. SEA WATER STRAINER(OPTIONAL) (=sarze o
©= (F=
o . REF. LEV. PARTS NO. DESCRIPTION QTY |
_ HAALAF(F T av) A (B (© O E @

Fig. 4 SEA WATER STRAINER (OPTIONAL) 1 1 129795-48800  STRAINER 11
2 2 XTST25S001  BODY 11
3 2 XTST25S002  BOLT M 8X125 11
4 2 XTST255003  PIPE, OUTER 101
- 7___@ 5 2 XTST255004  PLUG M8 101
6 2 XTST255005  PACKING 11
L6 7 2 26664-080002 CAP NUT M8 101
8 2 XTST255007  COVER 11
9 2 XTST255008  PACKING 2 2
—3 10 2 XTST25S009  FILTER 11
11 2 24311-000060  O-RING 1A P-6.0 11
12 1 23072-101000 HOSE (25/33X1000) 101
13 1 23000-041000 CLAMP 41 2 2
14 1 26116-080302  BOLT 8X30 2 2
15 1 26703-080002 NUT M8 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 35 FUEL TANK(OPTIONAL)

1 A)=3JH2E D)=
Fig.35. FUEL TANK(OPTIONAL) e o
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION w ® (C()?‘T\((D) ©® © |
Fig 35 FOZ>7 (F7>ar) 1 1  124070-59060  PIPE, FUEL OIL 1 1
. FUEL TANK(OPTIONAL) 2 2 124070-59130  PIPE, FUEL OIL 101
4 2 138603-59380  CAP NUT 11
5 2 23010-014000 CLAMP 14 2 2
7 1 83213-003012  TANK (30L), FUEL 101

-2 —

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 36, ENGINE STOP DEVICE(OPTIONAL)

Fig.36. ENGINE STOP DEVICE(OPTIONAL) (=saze ©-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
, 36 FHTAIIDF(FFTar) A B © O ©E @

Fig. ENGINE STOP DEVICE (OPTIONAL) 1 1 17107866551 PN 11
2 1 129171-67300 BRACKET, SOLENOID 101
3 1 129171-67310  LINK 11
4 1 129470-67320 ENGINE STOP SOLENOID 11
10 5 1 22117-080000 WASHER 8 2 2
2 6 1 22217-060000 SPRING WASHER 6 2 2
7 1 22360-080000 SNAP PIN 8 2 2
8 1 26106-060102 BOLT 6X 10 PLATED 2 2
9 1 26106-060202  BOLT M 6X 20 PLATED 11
10 1 26106-080122 BOLT M 8X 12 PLATED 2 2
p] ﬁggéu& Zox 11 1 121750-59890  CLAMP 140 11
12 1 129470-77971  HARNESS 11
13 1 124617-91850  RELAY 101

REFER TO FIG. 17

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600

Fig.37. SENSOR(OPTIONAL)

. o (FSrar)
Fig. 3 7 SENSOR(OPTIONAL)

fo B,

16
2. POLE=TYPE::

Ly ay s
CYLINDER BLOCK
REFER TO FIG. |

REFER TO FIG.27 )

7P—2
EARTH 29 —2°5"
e STARTER
S
25 —5°8°
STARTER

REFER TO FIG.8

TESARLA—NNISL Y
FLYWHEEL HOUSING
REFER TO FIG.3

SH. . GBBEBMUELE,”
= MARKED PART IS NEWLY ADDED.”

0CR10-G42600 37 SENSOR(OPTIONAL)
(A)=3JH2E
(B)=3JH2BE
©)=

REF. LEV. PARTS NO. DESCRIPTION

G

()=

©®=

F=

QTY I
B © ©® B &

1 1  124060-39451 SWITCH,OIL PRESSURE 1 1
2 1 128170-91160 SENSOR, TACHOMETER 1 1
3 1 120130-91370 SWITCH, THERMO(100 C 1 1
4 1 144626-91560 SENDER UNIT 1 1
5 1 144626-91570 SENDER UNIT 1 1
6 1 43580-500680 DAMPER PT1/8 1 1
7 1 23871-010000 PLUG PT1/8,SCREW 1 1
8 1 129100-77910 RELAY, MAGNETIC 1 1
9 1 129573-77951 BRACKET 1 1
10 1 129573-77960 HARNESS, WIRE 1 1
11 1 26106-060102 BOLT 6X 10 PLATED 2 2
12 1 26106-100162 BOLT M10X 16 PLATED 2 2
| 13 1 129570-77920 STARTER RELAY 1 1 w
(A=E01012) (B=E01011)
| 14 1 129570-91320 SWITCH, THERMO(100C 1 1
(A=E01012) (B=E01011)
| 15 1 126630-91591 SWITCH,OIL PRESSURE 1 1
(A=E01012) (B=E01011)
| 16 1 126630-91560 SENDER UNIT 1 1
(A=E01012) (B=E01011)
| 17 1 126630-91570 SENDER UNIT 1 1
(A=E01012) (B=E01011)

Remarks
(1) 2 POLE TYPE

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

(C)Copy Rights YANMAR CO.,LTD.



OCR10-G42600 0CR10-G42600 38 REMOTE CONTROL DEVICE(OP)

Fig.38. REMOTE CONTROL DEVICE(OP) (ariz o
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
, VEAVYYF(FTav) (A _(B) (€) O () (M

Fig. REMOTE CONTROL DEVICE L1 12817086500 MOUNT Lo

(OPT'ONAL) 2 1 41730-000681 MT-3 REMO-CON 1 1

3 1 129470-86500 CABLE,REMO-CON.(7M) 2 2

4 1 41710-000380 CABLE L=4000 2 2
5 1 27720-401501 CABLE,REMO-CON. 1 1 1
6 1 27720-402001 CABLE,REMO-CON. 1 1 1
M v T Y P E 7 1 27720-402501 CABLE,REMO-CON. 1 1 1
MT—3 TYP E 8 1 27720-403001 CABLE,REMO-CON. 1 1 1
9 1 27720-403501 CABLE,REMO-CON. 1 1 1
10 1 27720-404001 CABLE,REMO-CON. 1 1 1
11 1 27720-404501 CABLE,REMO-CON. 1 1 1
2 12 1 27720-405001 CABLE,REMO-CON. 1 1 1
13 1 27720-405501 CABLE,REMO-CON. 1 1 1
14 1 27720-406001 CABLE,REMO-CON. 1 1 1
15 1 27720-406501 CABLE,REMO-CON. 1 1 1
16 1 27720-407001 CABLE,REMO-CON. 1 1 1
17 1 27720-407501 CABLE,REMO-CON. 1 1 1
18 1 27720-408001 CABLE,REMO-CON. 1 1 1
19 1 27720-408501 CABLE,REMO-CON. 1 1 1
20 1 27720-409001 CABLE,REMO-CON. 1 1 1
21 1 27720-410001 CABLE,REMO-CON. 1 1 1

3
4
L
Remarks Yes No Yes No
1) SELECT PART NO ILLUSTRATED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 39, PANEL(B TYPE)(OPTIONAL)

Fig.39. PANEL(B TYPE)(OPTIONAL) (=sarze o
(©)= (F=
. REF. LEV. PARTSNO. DESCRIPTION QTY |
. RV (BYLT)( AT 3>) (A (B) (©) (®) (E) (P
Fig PANEL (B.TYPE (OPTIONAL) 1 1 129171-91191  PANEL ASSY, INSTRUM 1 1
2 2 129495-91010 HOUSING, PANEL 101
] . 3 2 104271-91352  BUZZER 11
1 2 3 4 6 4 2 128170-91310  SWITCH, LAMP 11
’ 5 2 129470-91190 STOPPER 11
- 6 2 127412-91250  SWITCH W/KEY 11
0 \ o) o) 7 2 124617-91920 BULB 4 4
e ~~ 8 2 129171-91850 HARNESS,WIRE 1 1
9 2 128170-91810 SCREW M5 6 6
awnnal |omanlll £ & 10 2 128170-91820 WASHER 5 6 6
yareR [lfjc-w-vewpj) jore peess)ii] ceatce 11 2 128670-91100 TACHOMETER (P=114) 11
CKON K> i o
OFF. kS “d
OoN )
£1000 PN ILLUGTHATIOK %
=4 (
Y ANMAR)
0 , O ¢
9
7 10
linc. 2~ 11
rﬁ
N:Old+ <esg New, Q:Old+— = New, R:Old ::z New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600

Fig.40. PANEL(C TYPE)(OPTIONAL)

‘ NZIV (CHA4T)(FF>ar)
rie. 4O

PANEL (C.TYPE) (OPTIONAL)

REF. LEV. PARTS NO.

0CR10-G42600 40, PANEL(C TYPE)(OPTIONAL)

(A)=3JH2E D)=
(B)=3JH2BE (E)=
(©)= (F)=
DESCRIPTION QTY |

A ® ©) O E @

3

2 16 6 4

14

15
VAN MAH] o

Eggﬁ

|,H§l

e

oAby e
@) = o

\
17
Tinc.2~17

0y

1 1 129171-91171 PANEL ASSY, INSTRUM 1 1
2 2 129470-91180 BODY, PANEL(C-TYPE) 1 1
3 2 129171-91600 PILOT LENS ASSY 1 1
4 3  127410-91600 LENS 1 1
5 2 127410-91620 BODY, PILOT BOX 1 1
6 2 129171-91200 TACHOMETER 1 1
7 2 124617-91840 THERMOMETER 1 1
8 2 121575-91250 SWITCH W/KEY 1 1
9 2  127687-91790 SWITCH 1 1
10 2 128270-91350 BUZZER, ALARM 1 1
11 2 46150-003610 BOX(WITH OUT FUSE 1 1
12 3 46150-003620 FUSE 1 1
13 2 129171-91880 HARNESS ,WIRE 1 1
14 2 124617-91920 BULB 1 1
15 2 194555-55820 BULB 12V-1.7W 7 7
16 2 129470-91160 GAUGE, OIL PRESSURE 1 1
17 2 157854-04300 HOUR METER 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 41, REPAIR SET(OPTIONAL)

Fig.41. REPAIR SET(OPTIONAL) (oawze o
©)= F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
Ei 4 - ARTN=Y(F T a) (A _®) © © © 6
Ig. 1 1 729170-92500 REPAIR SET 1 1
g REPA'R PART (OPT|ONAL) | 1A 1 729170-92510 REPAIR SET 1 1 W
(A=E01012) (B=E01011)
2 2 129171-01330 GASKET, CYL. HEAD 1 1
3 2 119625-11870 PROTECTOR, NOZZLE 3 3
4 2 129150-12111 GASKET, (NON-ASB.) 1 1
5 2 129150-13110 GASKET, EXH.MANIFOLD 1 1
6 2 129472-18090 GASKET 1 1
7 2 729120-22500 RING SET 3 3
11 2 119305-35150 FILTER, LUB. OIL 1 1
12 2 124060-39451 SWITCH,OIL PRESSURE 1 1
13 2 171087-42280 V-BELT 1 1
14 2 129470-42520 COVER 1 1
15 2 129470-42530 IMPELLER 1 1
16 2 129573-42540 PLATE 1 1
17 2 129470-49550 GASKET, (NON-ASB.) 1 1
18 2 129470-49801 THERMOSTAT 1 1
19 2 129470-49810 GASKET, (NON-ASB.) 1 1
20 2 129100-53000 NOZZLE ASSY,F.INJECT 3 3
23 2 129470-55701 STRAINER ASSY, FUEL 1 1
24 2 120130-91370 SWITCH, THERMO(100 C 1 1
25 2 24321-000750 O-RING 1A G-75.0 2 2
26 2 24341-000600 O-RING 1A S-60.0 1 1
| 27 2 129570-91320 SWITCH, THERMO(100C 1 1
(A=E01012) (B=E01011)
| 28 2 126630-91591 SWITCH,OIL PRESSURE 1 1
(A=E01012) (B=E01011)
26
Remarks
1) 2POLE TYPE
EZ; NOT USED FOR THE 2 POLE TYPE N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 42  GASKET SET(OPTIONAL)

Fig.42. GASKET SET(OPTIONAL) (aanze or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION w ® (C()?‘T\((D) ©® © |
o -~ . N -~
. 42 Ny %oty l\(# 7% 3 ~) 1 1  729171-92600 GASKET SET 101
Fig. GASKET SET (OPTIONAL) 2 2 129171-01330  GASKET, CYL. HEAD 101
. 3 2 129470-01510  GASKET 11
4 2 129470-01531  GASKET 1 1
5 2 129470-01550  O-RING 1 1
6 2 129150-01881  GASKET, (NON ASB.) 2 2
7 2 129470-01620 GASKET 11
8 2 129198-01750 GASKET 11
9 2 129150-12111  GASKET, (NON-ASB.) 11
10 2 129470-77590  GASKET, (NON-ASB.) 11
11 2 129472-18090  GASKET 11
12 2 129150-32020  GASKET, L.O. PUMP 11
13 2 129470-35040  GASKET 101
14 2 129470-35121  GASKET 101
15 2 129150-42020  GASKET, C.W. PUMP 11
16 2 129150-13110  GASKET, EXH.MANIFOLD 101
17 2 977770-01212  GASKET, LIQUID 1 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 43. CLUTCH HOUSING

1 A)= D)=
Fig.43. CLUTCH HOUSING A or
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
. 4 23 9vFr—2X A _(B) (© @ (E) ¢
Flg. CLUTCH HOUSING 1 1 777070-62100 HOUSING, CLUTCH 1
6 1 177070-62040  FLANGE 1
7 1 177070-62120  COVER, SIDE 1
8 1 177088-02300  SHIM SET 2
9 1 177088-02300  SHIM SET 1
10 1 177088-02400  LABEL 1
11 1 177074-02450 GAUGE,OIL 1
15 1 24311-000180 O-RING 1A P-18.0 1
16 1 24321-000400  O-RING 1A G-40.0 1
17 1 24413-254008  SEAL SC254008,0IL 1
18 1 24421-284008  SEAL TC28 40 08, OIL 1
19 1 177088-02961  SEAL MHSA34 44 8,0IL 1
20 1 26016-080302 BOLT M 8X 30 2
21 1 26016-080252 BOLT M 8X 25 9
22 1 102210-07990  RIVET 4

REFER TO FIG.47 /

B
QB
7

16

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 OCR10-G42600 44, INPUT SHAFT & SURPORT SHAFT

Fig.44. INPUT SHAFT & SURPORT SHAFT A o-
(©)= (F)=
. REF. LEV. PARTSNO. DESCRIPTION w ® (C()?‘T\((D) ©® © I
v 7° D S z :— D
Fig. 44 &PUT/SLA IIT78'; %lﬁ’;ORI:T/ST%Z;T > 1 17707063020  INPUT SHAFT : >
2 1 177070-63020  INPUT SHAFT 1
3 1 177070-63030  INPUT SHAFT 1
4 1 177070-03520  DISC, DAMPER 1
5 1 177070-63400  BALL BEARING 16007 1
6 1 24141-302050  ROLLER BEARING 1
7 1 177073-03191  FAN 1
8 1 26106-080162  BOLT M 8X 16 PLATED 6
9 1 177070-63110  GEAR Z=61 1
10 1 177070-63120  GEAR Z=58 1 2
11 1 177070-63130  GEAR Z=56 1
12 1 177070-63300  SHAFT, IDLE GEAR 1
13 1 24101-062034  BALL BEARING 1
14 1 24101-062024  BALL BEARING 1

REFER TO FIG.43

C '

REFER TO FIG.43 L

@

Remarks
(1) FOR 3JH2GGBE

(2) FOR 3JH2GBE
(3) FOR 3JH2SBE N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G42600 0CR10-G42600 45 QUTPUT SHAFT

Fig.45. OUTPUT SHAFT A o-
(©)= (F)=
. REF. LEV. PARTS NO. DESCRIPTION QTY |
e85 ZHhTy ez

1 1 177070-63040  SHAFT, CLUTCH 1
2 1 177073-03170  CONE, DRIVE 1
3 1 177070-63150 GEAR Z=70 1

REFER TO FIG.43 4 1 177088-03272 NUT 2
5 1 177088-03290  PIN 4D-22L 1
6 1 177070-63230 COLLAR 2
7 1 177070-63250 COLLAR 2
8 1 177088-03540  SPRING 2
9 1 24141-302050 ROLLER BEARING 2
10 1 177070-03200 NEEDLE BEARING 2
11 1 177070-03190  RACE, BEARING INNER 2
12 1 177070-03550  COUPLING, OUTPUT 1 1
13 1 24311-000210  O-RING 1A P-21.0 1 2
14 1 177040-03080  DISC, FRICTION 5 2
15 1  177090-03090  PLATE, STEEL 6 2
16 1 177070-03651 HOLDER 1 2
17 1 177070-03660  COUPLING 1 2
18 1 177070-03670  HOUSING 1 2
19 1 177070-03681 COVER 1 2
20 1 177070-03691  SPRING 2 2
21 1 177070-03700  SHIM SET 1 2
22 1 177070-03741  SPACER 1 2
23 1 177070-03750  LOCK NUT 1 2
24 1 22190-080000 SEAL WASHER 8(BOLT) 6 2
25 1 24311-000340  O-RING 1A P-34.0 2 2
26 1 24341-001050  O-RING 1A S-105.0 2 2
27 1 26106-080452 BOLT M 8X 45 PLATED 6 2

+7vay

OPTIONAL

Remarks
1) PART OF KM3AL.
2) OPTIONAL PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 46, REMOTE CONTROL DEVICE

Fig.46. REMOTE CONTROL DEVICE EQ;KMSA gz
©»= (F=
REF. LEV. PARTSNO. DESCRIPTION w ® (C()?‘T\((D) ©® © |
i 4 6 VEIVYIF 1 1 177073-06200  PIVOT(MS) 1
g. REMOTE CONTROL DEVICE 2 1 177088-06340  SHAFT ASSY 1
4 2 196322-06610  PIN 5X18 1
5 2 22351-020012  SPRING PIN 2X 12 1
6 6 1 177088-06360 BOLT 1
7 1 177088-06370  SPRING 1
8 8 1 177088-06380  SHIM SET 1
9 1 177088-06390  SHIFTER 1
10 1 177088-06400  LEVER 1
11 1 22137-060000 WASHER 6, POLISHED 1
12 1 22417-200120  COTTER PIN 2.0X12 1
13 1 26106-080252  BOLT M 8X 25 PLATED 1

REFER TO FIG. 47

REFER TO FIG.43

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



OCR10-G42600 0CR10-G42600 47 REMOTE CONTROL PASSIVE UNIT
Fig.47. REMOTE CONTROL PASSIVE UNIT ormcmaa -

(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

177073-06600 STAY

; YUEILTa Ry T
F'g-47 REMOTE CONTROL PASSIVE UNIT

26557-050162 SCREW M 5X 16

26716-050002 NUT M 5

B
1
22217-050000 SPRING WASHER 5 2
2
2
41710-000410 CLAMP 1

aObhwNER
N =

A

5
\

REFER TO FIG.43

REFER TO FIG.43

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 48. CLUTCH HOUSING

177095-02980 SEAL, OIL

Fig.48. CLUTCH HOUSING EQ;E;‘&O'E gz
©= F)=
55 5 REF. LEV. PARTSNO. DESCRIPTION w ® (C()?‘T\((D) ©® © |
79Fr—2
. 1 1 777099-02550  HOUSING ASSY, CLUTCH 1
Fig. 4 8 CLUTCH HOUSING 3 2 26216-080222  STUD M 8X 22 PLATED 6
4 2 26716-080002 NUT M8 6
5 2 22287-080000 LOCKING WASHER 6
. 6 2 26223100222  STUD M10X 22 4
linc.(2)~ 14 7 2 26703-100002  NUT M10 4
8 2 22133-100000 WASHER 10 4
9 2 177099-02421  LABEL 1
10 2 102210-07990  RIVET 4
11 2 23887-160002  PLUG 16,HEX. 1
12 2 23414160021 GASKET 16 1
13 2 177099-02130  STRAIGHT PIN 2
14 2 17708002030  FLANGE, MOUNTING 1
15 1 26116-100302  BOLT 10X30 9
16 1 22287-100000 WASHER 10 5
17 1 177099-02081 COVER, SIDE 1
18 1 177099-02091 GASKET 1
19 1  177090-02630  LABEL 1
20 1 177090-02620  LABEL 1
21 1 177099-02450  DIPSTICK W/BREATHER 1
22 1 23414160021  GASKET 16 1
23 1 177099-02950 SEAL TC30528, OIL 1
24 1 177099-02960 SEAL TC4052 8, OIL 1
1 1
1 2

177099-02250 SHIM SET

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 OCR10-G42600 49, INPUT SHAFT & SURPORT SHAFT

Fig.49. INPUT SHAFT & SURPORT SHAFT (y-Kawio o
©)= (F)=
R o . REF. LEV. PARTSNO. DESCRIPTION QTY I R
. A7 b7 b & Y R—F+7 b W ® © ® B ©
F|g. INPUT SHAFT & SUPPORT SHAFT 1 1 177099-03411 SHAFT, INPUT (1=3) 1 1
) 2 1 177099-03361 SHAFT, INPUT (1=2) 1 2
3 1 177099-03011 SHAFT, INPUT (1=2) 1 3
4 1 177099-03920 ROLLER BEARING 2
5 1 777099-03021 SHAFT ASY, IDLE GEAR 1
6 2 177099-03301  GEAR (Z=25), IDLE 1
7 2 177099-03980 SHAFT 1
8 2 24341-000150 O-RING 1A S-15.0 1
9 2 177099-03321 WASHER, THRUST 1
10 2 177099-03901 NEEDLE BEARING 2
REFER TO FIG.48
Remarks
(1) FOR 3JH2GGE
(2) FOR 3JH2GE
(3) FOR 3JH2SE N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600

Fig.50. OUTPUT SHAFT

F@E;

FIrTvbrsv7 b
OUTPUT SHAFT

O0CR10-G42600 50, QUTPUT SHAFT

Remarks

(1) FOR 3JH2GGE
(2) FOR 3JH2GE
(3) FOR 3JH2SE

(A)=KBW10-E (D)=
(B)=KM3A (E)=
©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B € O E ¢
1 1 177099-03021 SHAFT, OUTPUT 1
2 1 24341-000300 O-RING 1A S-30.0 1
3 1 177099-03920 ROLLER BEARING 2
4 1 177099-03040 PLATE ASSY, DRIVING 1
8 1 177090-03230 KEY 1
9 1 177095-03190 PIN 3
10 1  177095-03200 SPRING 3
11 1 177099-03070 RING, SHIFTING 1
12 1 177099-03080 PLATE, PRESSURE 2
13 1 177090-03180 BALL 8MM 6
14 1 177095-03210 SPRING, RETURN 3
15 1 177099-03431 GEAR (Z=51), FORWARD 1 1
16 1 177099-03370 GEAR(Z=49),AHEAD 1 2
17 1 177099-03101 GEAR (Z=47), FORWARD 1 3
18 1 177099-03111 GEAR (Z=45) 1
19 1 177090-03110 RETAINER (B) 2
20 1 177095-03280 CIRCLIP 2
21 1 177090-03121 SPRING 2
22 1  177090-03080 DISC, FRICTION 8
23 1  177090-03090 PLATE, STEEL 6
24 1 177099-03161 SPACER 2
25 1 177090-03270 WASHER, THRUST 2
26 1 177095-03800 SHIM SET 2
27 1 177095-03900 ROLLER BEARING 2
28 1 177099-03470 RACE INNER 2
29 1  177099-03550 COUPLING, OUTPUT 1
30 1 177099-03540 LOCK NUT 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 O0CR10-G42600 51 REMOTE CONTROL DEVICE

Fig.51. REMOTE CONTROL DEVICE (@i o-
(©)= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
- A (B (©) ® () ()

YearvosF (
Ei 5 l 1 1 177099-06010 FORK ASSY, SHIFT 1
g REMOTE CONTROL DEVICE 4 1 177099-06041  SHAFT, SHIFT 1
5 1 177095-06030  CAM, SHIFT 1
6 1 177095-06050  PIN 1
7 1 177095-06140  CIRCLIP 1
8 1 177095-03200  SPRING 1
REFER TO FIG.48 9 1 177095-06060  SPRING 1
10 1 177095-06040 LEVER 1
11 1  26116-080252  BOLT M 8X 25 PLATED 1
12 1 177099-06050 PLUG 1

REFER TO FIG.48

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G42600 0CR10-G42600 52  TOOL(OPTIONAL)

. (A)=KBW10-E (D)=
Fig.52. TOOL(OPTIONAL) (e or
(©)= (F=
“ REF. LEV. PARTSNO. DESCRIPTION QTY |
A9 9(F 7> 3) (A _® (©) () ) @
Fig. TOO OPT 1 1 177099-09010 WRENCH 1
g L ( IONAL) 2 1 177099-09030 REPLACER 1
3 1 177095-09070 REPLACER 1
4 1 177090-09010  SPACER 1
5 1 177095-09020 REPLACER 1
6 1 177099-09040 REPLACER 1
7 1 177095-09170 REPLACER 1
8 1 177099-09080 STOPPER ASSY. 1
9 2 177099-09020 WRENCH W/PIN 1
10 2 22312-100200  PARALLEL PIN 10X20 2

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : 3JH2E/BE
PC NO : 0CR10-G42600

PARTS No. INDEX

PARTS No.
101304-59020

102210-07990

103338-11190
104200-59170
104200-92350
104200-92600
104211-21600
104214-39720
104214-83980
104271-91352
104407-44480
104511-11370
105583-85900
114250-53080
114250-53120
114250-53130
114250-53140
114250-53210
114250-53400
119000-59550
119171-14400
119171-77701
119171-77980
119305-35150

119600-01050
119600-66840
119620-54900
119625-11870

119625-11880
119625-11900
120130-11860
120130-49350
120130-91370

120445-44530
120445-44540
120445-44640
121023-01550
121100-22400
121111-21501
121370-08351
121400-11340
121450-01560
121550-23200
121575-91250

Fig.

21

PARTS No.
121750-59890

121850-11860
121850-21680
121850-35200
121850-35520
121850-35531
121850-54900
122117-51560
122710-51050
122710-51090
123310-77640
123325-49490
123682-07850
124060-39451

124066-59100
124070-59060
124070-59130
124070-77950

124080-77520
124160-01751

124160-11360
124160-39140
124160-49480
124223-35510
124310-54800
124410-54940
124460-11340
124460-77680

124550-51350
124550-51370
124550-59820
124550-66370
124550-77030
124617-91840
124617-91850

124617-91920

124770-77940

124772-08341
124790-44560
124950-51190
126630-07370
126630-91560

Ref.No.

PARTS No.

126630-91570
126630-91591

127410-91600
127410-91620
127412-91250
127610-03150

127610-77710
127687-91790
128170-13600
128170-86500
128170-91160
128170-91310
128170-91810
128170-91820
128270-91350
128371-01800
128670-81010
128670-81020
128670-91100
128695-44090

129100-01520
129100-11100
129100-11110
129100-23910
129100-35140
129100-51570
129100-53000

129100-53100
129100-59810
129100-59820
129100-59830
129100-59951
129100-61400
129100-61730
129100-61821
129100-61930
129100-77500
129100-77510
129100-77910
129107-44590
129129-14580
129150-01200
129150-01750
129150-01881

Ref.No.

PARTS No.

129150-02020
129150-02450
129150-02800
129150-02870
129150-02930
129150-02940
129150-11230
129150-11280
129150-11290
129150-11310
129150-11750
129150-11810
129150-12111

129150-13110

129150-14101
129150-14200
129150-21200
129150-22300
129150-23600
129150-23610
129150-25020
129150-25052
129150-32020

129150-39450
129150-42020

129150-42320
129150-59120
129150-59130
129150-59580
129155-11241
129155-11260
129155-11270
129155-51020
129155-51140
129155-51180
129155-51200
129155-51270
129155-51280

129155-51380
129155-51390
129155-51400
129155-51410
129155-51420

Fi

COONOOOOOOR,RPERPEFPOR

&G




MODEL : 3JH2E/BE
PC NO : 0CR10-G42600

PARTS No. INDEX

PARTS No.

129155-51450
129155-51500
129155-51521
129155-51530
129155-51540
129155-51550
129155-51570
129155-51580
129155-51591
129155-51600
129155-51700
129155-51701
129155-51710
129155-51711
129155-51750
129155-51751
129155-51760
129155-51761
129155-51790
129155-52050
129155-61050
129155-61060
129155-61070
129155-61120
129155-61130
129155-61140
129155-61201
129155-61341
129155-61430
129155-61450

129155-61460
129155-61470
129155-61480
129155-61490
129155-61540
129155-61810
129155-61830
129155-61950
129156-44760
129156-51910
129158-52000

129158-52010
129158-52020
129158-52050
129158-52060
129158-52070
129158-52080
129158-52090

©CoOo~NO O

PARTS No.

129158-52100
129158-52160
129158-52250
129158-52260
129158-52270
129158-52350
129158-52360
129158-52370
129158-52380
129170-01701
129170-03030
129170-03040
129170-03120
129170-03130
129170-07500
129170-07501
129170-12100
129170-12580
129170-21001
129170-21580
129170-21581
129170-21650
129170-33000
129170-39300
129170-49010
129170-49050
129170-49240
129170-49260
129170-77820
129170-81030
129171-01320
129171-01330

129171-01340
129171-01600
129171-01710
129171-03090
129171-07900
129171-08100
129171-08110
129171-11320
129171-11330
129171-21590
129171-21650
129171-34860
129171-34880
129171-44000
129171-44110
129171-44440

-1
-2

PARTS No.

129171-44600
129171-49030
129171-49200
129171-49480
129171-49540
129171-49900
129171-51040
129171-61000
129171-67100
129171-67300
129171-67310
129171-81010
129171-81020
129171-81070
129171-86300
129171-91171
129171-91191
129171-91200
129171-91600
129171-91850
129171-91880
129190-51590
129198-01750

129198-07350
129198-77932
129301-03660

129301-34830
129400-77501
129402-22090
129402-22920
129402-22970
129410-03990
129470-01501
129470-01510

129470-01531
129470-01550
129470-01620

129470-03010
129470-08110
129470-08120
129470-08350
129470-11090
129470-11850
129470-11920

Ref.No.

[y

Pl
PNO~NOWOWORRPMAOCOAORAWNRERER D

NUOITOOOUTUNNOIORARDWNE

'
[

PARTS No.

129470-12210
129470-13541
129470-13550
129470-32000
129470-33510
129470-33550
129470-35040

129470-35101
129470-35121

129470-35131
129470-39201
129470-42001
129470-42520

129470-42530

129470-42550
129470-42700
129470-44450
129470-49040
129470-49110
129470-49220
129470-49240
129470-49250
129470-49550

129470-49801
129470-49810

129470-51060
129470-51080
129470-51101
129470-54510
129470-54650
129470-55601
129470-55701

129470-59120

129470-59530
129470-59540
129470-59560
129470-61650
129470-67200
129470-67320
129470-67550




MODEL : 3JH2E/BE
PC NO : 0CR10-G42600

PARTS No. INDEX

PARTS No.

129470-67560
129470-77200
129470-77330

129470-77340

129470-77590

129470-77971
129470-86500
129470-91160
129470-91180
129470-91190
129470-92300
129470-92310
129470-92320
129472-13560
129472-18090

129473-34850
129473-35090
129473-35091
129473-61801
129490-49070
129495-59300
129495-91010
129499-54550
129499-61440
129500-61501
129550-42350
129570-12300
129570-77920
129570-91320

129573-25090
129573-25100
129573-42500
129573-42540

129573-51300
129573-51330
129573-51340
129573-51370
129573-77951
129573-77960
129574-77710
129574-77720
129590-34870

PARTS No.

129590-59200
129590-67310
129772-77200
129795-01780
129795-01800
129795-01950

129795-02411
129795-11120
129795-11180
129795-21661
129795-42670
129795-48800
135665-07210
138603-59380
144626-91560
144626-91570
145410-46190
157854-04300
171008-77010
171008-77400
171008-77410
171008-77420
171008-77430
171008-77440
171008-77450
171008-77460
171008-77470
171008-77480
171008-77490
171008-77500
171008-77510
171008-77520
171008-77530
171008-77540
171008-77550
171008-77560
171008-77571
171008-77640
171008-77650
171008-77660
171008-77670
171008-77680
171008-77690
171008-77700
171008-77720
171008-77730
171008-77740
171008-77750
171051-01921

Ref.No.
14

PARTS No.

171078-66551
171087-42280

171487-61011
174307-51170
174307-51700
177040-03080
177070-03190
177070-03200
177070-03520

177070-03550
177070-03651
177070-03660
177070-03670
177070-03681
177070-03691
177070-03700
177070-03741
177070-03750
177070-62040
177070-62120
177070-63010
177070-63020
177070-63030
177070-63040
177070-63110
177070-63120
177070-63130
177070-63150
177070-63230
177070-63250
177070-63300
177070-63400
177073-03170
177073-03191

177073-06200
177073-06600
177074-02450
177075-02550
177080-02030
177088-02300

177088-02400
177088-02430
177088-02961
177088-03272
177088-03290
177088-03540

Ref.No.

NN R R ERE PRRPWE P
~NOWNRFROOONONANORAMIWWWNRF

e

= N =
OCUROODOOORNRRPRLPNRPNUONNOWROOR WNE

[y

[EnY

[y

PARTS No.

177088-06340
177088-06360
177088-06370
177088-06380
177088-06390
177088-06400
177090-02620
177090-02630
177090-03080
177090-03090

177090-03110
177090-03121
177090-03180
177090-03230
177090-03270
177090-09010
177095-02980
177095-03190
177095-03200

177095-03210
177095-03280
177095-03800
177095-03900
177095-06030
177095-06040
177095-06050
177095-06060
177095-06140
177095-09020
177095-09070
177095-09170
177099-02081
177099-02091
177099-02130
177099-02250
177099-02421
177099-02450
177099-02950
177099-02960
177099-03011
177099-03021
177099-03040
177099-03070
177099-03080
177099-03101
177099-03111
177099-03161
177099-03301




MODEL : 3JH2E/BE PARTS No. INDEX

PC NO : 0CR10-G42600

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
177099-03321 49 9 729170-92500 41 1 XL1556315 26 7
177099-03361 49 2 729170-92510 41 1A 30 6
177099-03370 50 16 729171-01560 1 1 XL15571001 26 2
177099-03411 49 1 729171-11520 7 1 XL1801200 30 3
177099-03431 50 15 729171-44500 16 2 XL1801335 30 8
177099-03470 50 28 729171-92600 42 1 XL18018015 30 16
177099-03500 29 1 729198-11700 6 1 XL1805100 30 2
177099-03540 50 30 729198-53100 19 1 XL1805301 30 5
177099-03550 50 29 729402-11650 6 34 XL1805500 30 15
177099-03901 49 10 729402-22910 10 31 XL1808320 30 10
177099-03920 49 4 729402-23100 10 24 XL1809300 30 4

50 3 729499-54100 20 1 XL2251318 26 11
177099-03980 49 7 777070-62100 43 1 30 11
177099-06010 51 1 777099-02550 48 1 XL2253320 26 13
177099-06041 51 4 777099-03021 49 5 XL2253400 26 14
177099-06050 51 12 83213-003012 35 7 XL22553012 26 6
177099-09010 52 1 977770-01212 42 17 XL2255320 30 7
177099-09020 52 9 977781-00120 33 1 XL2255330 26 8
177099-09030 52 2 977781-00121 32 1 XL22555001 26 17
177099-09040 52 6 977781-00123 32 2 XL23534011 30 12
177099-09080 52 8 33 2 XTR1Z63 26 10
194555-55820 40 15 977781-00124 33 3 30 9
194555-62750 27 15 977781-00125 32 3 XTST25S001 34 2
196322-06610 46 4 X0044021500 32 7 XTST25S5002 34 3
41701-001720 24 17 33 7 XTST25S003 34 4
41710-000380 38 4 X0044021509 32 6 XTST25S004 34 5
41710-000410 24 16 33 6 XTST25S005 34 6
29 19 X17910000XX 32 4 XTST25S007 34 8
47 5 X17910001XX 33 4 XTST25S008 34 9
41710-001300 29 20 X179100100X 32 5 XTST25S009 34 10
41730-000681 38 2 33 5
43400-500390 22 75 X199903800X 32 8
43400-500400 22 76 33 8
43400-500430 22 77 X418500100X 32 9
43400-500450 22 78 33 9
43400-500490 17 60 X6201NC 30 18
43530-500570 14 32 X6201SD 26 3
43580-500680 37 6 X6203BM 26 16
43662-025030 14 33 X6303BM 30 14
46150-003610 40 11 XL12013262 26 9
46150-003620 40 12 XL13513134 26 12
48110-028063 29 30 XL15014042 26 15
48110-032411 29 31 XL15018015 26 18
48110-032502 29 32 XL1501810 26 19
704507-92100 28 1 30 17
711100-51540 17 17 XL15028001 26 20
729120-22500 10 18 30 19
41 7 XL150M14041 30 13
729120-22950 10 33 XL15542001 26 4
729170-51300 17 1 XL15553002 26 5




6,'&

YANMAR

YANMAR CO.LTD.



	Preface.
	Content.
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.FLYWHEEL HOUSING&&LUB.OIL SUMP
	4.LABEL
	5.ENGINE BRACKET
	6.CYLINDER HEAD
	7.BONNET
	8.SUCTION MANIFOLD
	9.CAMSHAFT && DRIVING GEAR
	10.CRANKSHAFT && PISTON
	11.LUB. OIL SYSTEM
	12.LUB.OIL COOLER
	13.LUB. OIL LINE
	14.COOLING SEA WATER SYSTEM
	15.COOLING FRESH WATER SYSTEM
	16.COOLING FRESH WATER COOLER
	17.FUEL INJECTION PUMP
	18.FUEL FEED PUMP
	19.FUEL INJECTION LINE && INJECTIO
	20.TIMER
	21.FUEL LINE
	22.GOVERNOR
	23.ENGINE STOP DEVICE
	24.SPEED REMOTE CONTROL DEVICE
	25.STARTING MOTOR
	26.GENERATOR
	27.WIRE HARNESS
	28.TOOL
	29.CLUTCH
	30.GENERATOR(OPTIONAL)
	31.MIXING ELBOW(OPTIONAL)
	32.OIL SUC./DRAIN && BILGE PUMP(OP
	33.OIL SUC./DRAIN && BILGE PUMP(OP
	34.SEA WATER STRAINER(OPTIONAL)
	35.FUEL TANK(OPTIONAL)
	36.ENGINE STOP DEVICE(OPTIONAL)
	37.SENSOR(OPTIONAL)
	38.REMOTE CONTROL DEVICE(OP)
	39.PANEL(B TYPE)(OPTIONAL)
	40.PANEL(C TYPE)(OPTIONAL)
	41.REPAIR SET(OPTIONAL)
	42.GASKET SET(OPTIONAL)
	43.CLUTCH HOUSING
	44.INPUT SHAFT && SURPORT SHAFT
	45.OUTPUT SHAFT
	46.REMOTE CONTROL DEVICE
	47.REMOTE CONTROL PASSIVE UNIT
	48.CLUTCH HOUSING
	49.INPUT SHAFT && SURPORT SHAFT
	50.OUTPUT SHAFT
	51.REMOTE CONTROL DEVICE
	52.TOOL(OPTIONAL)
	PartsNo Index.

